Belt Conveyor Parts 1/1/2024

Part Number Description List Price

18695 62MST ZP FLANGE PLATED FINISH $9.20
200334 Ring gear with 4 set screws $156.40
999512 BELT,FRONT W/TINES&FASTRS,SPR8 JOB $272.55
1001072 DCL KIT SCISSOR LIFT (15) B-W BRAND $267.95
1010001 BREATHER -M590GB $74.75
1010002 BREATHER -SWING AWAY $67.85
1010003 BREATHER DIRECT DRIVE $70.15
1010008 HOSE (1/2)SB(7'6")-1/2MPT-1/2MPT $224.25
1010009 HOSE (3/4)SB(3' )-1/2MPT-NO $167.90
1010010 HOSE (3/4)SB(6' )-1/2MPT-NO $219.65
1010011 HOSE (1/2)SB(4'9")-1/2MPT-1/2MPT $179.40
1010012 HOSE (1/2)SB(10'10")-1/2MPT-1/2MPT $281.75
1010013 HOSE (3/4)SB(5' )-1/2MPT-NO $205.85
1010017 HOSE (3/8)SB(55' )-1/2MPT-1/2MPT $944.15
1010019 HOSE (3/8)SB(70' )-1/2MPT-1/2MPT $1,173.00
1010023 HOSE (3/8)SB(41'10")-6FJIC-3/8MPT $719.90
1010024 HOSE (3/8)SB(47' )-1/2MPT-1/2MPT $824.55
1010025 HOSE (3/8)SB(55' )-1/2MPT-6FJIC $938.40
1010026 HOSE (3/8)SB(56' )-1/2MPT-6FJIC $947.60
1010028 HOSE (3/8)SB(61' )-1/2MPT-6FJIC $1,025.80
1010029 HOSE (3/8)SB(43' )-6FJIC-3/8MPT $739.45
1010030 HOSE (3/8)SB(46'10")-6FJIC-3/8MPT $796.95
1010033 OBSHOSE (3/8)SB(10'6")-1/2MPT-6FJIC $266.80
1010034 OBS HOSE (3/8)SB(4' )-3/8MPT-6FJIC $146.05
1010035 HOSE (3/8)SB(3' )-3/8MPT-6FJIC $132.25
1010038 HOSE (1/2)SB(22' )-1/2MPT-1/2MPT $478.40
1010041 HOSE (1/2)SB(30'6")-1/2MPT-1/2MPT $623.30
1010042 OBSHOSE (3/8)SB(11' )-1/2MPT-1/2FPT $305.90
1010044 OBSHOSE (1/2)SB(12')-1/2MPT-1/2MPT $308.20
1010045 HOSE (1/2)SB(33'6")-1/2MPT-1/2MPT $672.75
1010047 HOSE (3/8)SB(65' )-1/2MPT-6JIC $1,090.20
1010054 HOSE (3/8)SB(3'6")-6FJIC-3/8MPT $141.45
1010059 HOSE (3/8)SB(56'6")-1/2MPT-6FJIC $960.25
1010060 OBS HOSE (3/8)SB(9'6")-6FJIC-3/8MPT $228.85
1010063 HOSE (3/8)SB(63' )-1/2MPT-1/2MPT $1,068.35
1010064 OBS-HOSE 3/8(2' )-3/8MPT-3/8MPT H#VALUE!
1010065 OBSHOSE (3/8)SB(1'9")-3/8MPT-3/8MPT $106.95
1010067 HOSE (3/8)SB(1'6")-3/8MPT-3/8MPT $103.50
1010070 HOSE (3/8)SB(7' )-3/8MPT-3/8MPT $182.85
1010072 OBSHOSE(1/2)SB(13'6")-1/2MPT-1/2MPT $333.50

1010073 OBS HOSE (3/8)SB(37'6")-1/2MPT-1/2 $679.65



Part Number

1010077
1010082
1010083
1010084
1010085
1010086
1010087
1010088
1010089
1010090
1010091
1010092
1010093
1010094
1010096
1010097
1010098
1010148
1010188
1200011
2300118
2300124
2300143
2320080
9900580
9900628
9900698
10000376
10010008
10010011
10010017
10010018
10010019
10020001
10020022
10020027
10040001
10050005
10070001
10070002
10070003

Belt Conveyor Parts

Description

OBSHOSE (3/8)SB(20' )-1/2MPT-1/2MPT
HOSE (3/8)SB(10' )-3/8MPT-3/8MPT
OBSHOSE(3/8)SB(2'10")-3/8MPT-3/8MPT
OBSHOSE (1/2)SB(39' )-1/2MPT-1/2MPT
OBSHOSE (1/2)SB(37' )-1/2MPT-1/2MPT
OBS HOSE (1/2)SB(10' )1/2MPT-1/2MPT
OBSHOSE (3/8)SB(47' )-6FJIC-3/8MPT
OBS HOSE (3/8)SB(4' )-3/8MPT-3/8MPT
OBS HOSE (3/8)SB(4' )-6FJIC-3/8MPT
OBS HOSE (3/8)SB(5'6")-6FJIC-3/8MPT
OBSHOSE (3/8)SB(19' )-3/8MPT-3/8MPT
OBS HOSE (3/8)SB(60' )-1/2MPT-6FJIC
OBSHOSE (3/8)SB(48' )-1/2MPT-1/2MPT
OBS HOSE (3/8)SB(10' )-1/2MPT-6JIC
HOSE (1/2)SB(46' )-1/2MPT-1/2MPT
OBSHOSE(3/8)SB(11'6")-1/2MPT-1/2MPT
OBSHOSE(3/8)SB(11'10")1/2MPT-1/2MPT
HOSE (3/4)SB(5' )-NO-NO

HOSE (3/4)SB(9' )-NO-NO

CAP,FOR RESERVOIR & GAS TANK
BUMPER,SMALL,CUT,ENERGY ABSORBER
OBS SEAL KIT,3X1.25,TILT CYLS,8 PCS
PUMP,GEAR,W/SIDE PORTS,D22AA2A
PLATE FORMED, TOP ANGLE

BOLT HEX 3/4 X 2 UNF GR8 PLT

HEX BOLT, 1/2X2 UNF GR8 ZN

NYLON LOCK NUT, 3/4 UNF GR8 ZN
SPOUT ROLLER -SINGLE KEY
SUSPENSION BRACKET - NO TABS
INTAKE SADDLE FOR UNDERBIN 8"

OBS RETURN ROLLER BRACKET DISCONT.
GUIDING RETURN ROLLER
WINDGUARD/RETURN ROLLER BRACKET
CENTER SECTION 20!

30" SPOUT SECTION 10 SERIES

30" BT HOPPER SECTION 10 SERIES
WINDGUARD-8' PAINTED

SEALED HOPPER LID

ROLLER S-DRIVE 6-1/2" LAGGED

ROLLER S-DRIVE 8-1/2" LAGGED

TAKE UP ROLLER

List Price

1/1/2024

$416.30
$230.00
$125.35
$767.05
$734.85
$271.40
$799.25
$142.60
$170.20
$170.20
$370.30
$1,012.00
$839.50
$255.30
$888.95
$287.50
$290.95
$131.10
$253.00
$20.70
$121.90
$149.50
$846.40
$13.80
$11.50
$8.05
$6.90
$910.80
$221.95
$272.55
$212.75
$155.25
$161.00
$1,730.75
$1,254.65
$2,003.30
$303.60
$426.65
$679.65
$710.70
$224.25



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

10070004 31/2" SPOUT DRIVE ROLLER $615.25
10070007 3 1/2" SPOUT DRIVE ROLLER URE $847.55
10070009 HOPPER/SPOUT ROLLER $317.40
10070023 WA GRAIN DOUBLE DRIVE ROLLER $700.35
10080002 ROUND STEEL HOOD $969.45
10080003 SQUARE STEEL HOOD $650.90
10110003 SPOUT DRIVE ROLLER $312.80
10110052 HOOD-ROUND 10" $846.40
12020002 TCX SPOUT $2,605.90
12020003 OBS TCX HOPPER $2,314.95
12052000 CLOTH HOPPER TUBE SIDE $77.05
12052001 CLOTH HOPPER TUBE FRONT $42.55
12052039 12 SERIES HOPPER UPPER FRAME KIT $212.75
12060001 HYD MOTOR MOUNT 12SERIES TOP DRIVE $339.25
12070002 12S SPOUT DRIVE ROLLER URE $704.95
12570031 BELT 12"-32-66'3" OAL W-PINS/CLIP $1,498.45
12570032 BELT 12"-22-46'6" OAL W-PINS/CLIP $1,091.35
12570033 BELT 12"-27-56'2" OAL W-PINS/CLIP $1,290.30
13000100 PLY RLR W\ 3/4 BRING & LOCKING CLLR $77.05
13000112 BELT LAGGING KIT 1300 8-1/2" $95.45
13000113 BELT LAGGING KIT 1300 3-1/2" $106.95
13000114 BELT LAGGING KIT 1300 4-1/2" $115.00
13000115 BELT LAGGING KIT 1300 6-1/2" $139.15
13000120 WM DRIVE PINION GEAR ASSY - RIGHT $1,407.60
13000121 WM DRIVE PINION GEAR ASSY - LEFT $1,407.60
13000134 4 BOLT RING GEAR TIRE REPLACE KIT $1,874.50
13000136 6 BOLT RING GEAR TIRE REPLACE KIT $2,730.10
13000203 1300 SPRING TAKEUP KIT $161.00
13000230 OBS S-DRIVE ELECRTRIC 35/45 OLD $1,866.45
13000231 S-DRIVE ELECTRIC 50-90 $1,929.70
13000240 OBS S-DRIVE DIRECT 30-50 $5,342.90
13000313 LOWER CLOTH FRAME 1314LP $136.85
13000314 1300 LOWER CLOTH FRAME $71.30
13000320 OBS HOPPER TYPE -TRANSFER $5,969.65
13000396 HOOD -ROUND POLY $382.95
13000713 BELT 13"-1314LP-27'10" OAL $722.20
13000714 BELT 13"-1314LP28'4" OAL $722.20
13000716 BELT 13"-1300 SWING(OLD)-30'6" OAL $769.35
13000737 BELT 13"-35FL-80'4" OAL $1,814.70
13000755 BELT 13"-55SD-112'10" OAL $2,503.55

13000765 BELT 13"-65SD-133'2" OAL $2,935.95



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

13000775 BELT 13"-75SD-153'2" OAL $3,435.05
13000785 BELT13"-85SD-173'2" OAL $3,812.25
13000790 BELT 13"-90SD-183'2" OAL $4,052.60
13010005 SUSPENSION BRACKET WITH TABS $418.60
13010007 OBS SCISSOR LIFT SUSPENSION BRACKET #VALUE!
13010008 SUSPENSION BRACKET-NO TABS $412.85
13010017 RETURN ROLLER BRACKET $201.25
13010018 GUIDING RETURN ROLLER $154.10
13010019 1314 GUIDING RETURN ROLLER $155.25
13010022 PIVOT TUBE UNDERBIN SUSP BKT $106.95
13010027 BELT TIGHTENER 1 1/4 $224.25
13010029 OBS COLLAPSABLE HANDLE BRACKET $108.10
13010048 MOTOR MT OVERCENTER ANCHOR BKT $134.55
13010053 WP KIT SHORT W/GUIDE $556.60
13010054 MOTOR MT OVERCENTER HANDLE $149.50
13010081 WEATHER GUARD MT BAR MACH POLY RLLR $75.90
13010085 TM TENSIONER UPDATE KIT $416.30
13010104 BRACKET MOUNT SD (KANBAN) $41.40
13011003 HIGH CABLE BRIDGE NEW $451.95
13011011 BIN INTAKE-24" $464.60
13011013 WINCH MOUNT HD $235.75
13011016 UNDERBIN SUSPENSION BKT $424.35
13011017 1300 RETURN ROLLER BRACKET $142.60
13011029 FIELD LOADER HANDLE BRACKET $142.60
13011038 PLASTIC TANK SIDE MOUNT W 2.5" $135.70
13011043 PINCH S-DRIVE MOUNT BRACKET $113.85
13011044 WG MOUNT BRACKET WELDED $67.85
13012106 HEX ROLLER MOUNT REPAIR-ROUND $24.15
13012108 MOTOR MOUNT BATTERY MOUNT $116.15
13012111 HEX ROLLER MOUNT REPAIR TABS $25.30
13020001 20' CENTER SECTION 14 GAUGE $2,385.10
13020002 20' SPOUT SECTION $2,893.40
13020003 10' SPOUT SECTION $2,071.15
13020004 5'SPOUT SECTION $1,478.90
13020005 OBS 20' HOPPER SECTION 12GA $5,123.25
13020007 OBS20' TIGHTENER HOPPER 14GA - OLD $4,715.00
13020015 15' SPOUT SECTION $2,856.60
13020021 20' CENTER SECTION 12GA $2,877.30
13020022 1300 30" SPOUT $1,892.90
13020027 1300 30" HOPPER $3,008.40

13020035 20' PBT HOPPER 14GA $4,888.65



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

13020036 OBS 20' PBT HOPPER -12GA #VALUE!
13020040 BT HOPPER SECTION 10' WITH SD BKTS $4,151.50
13020044 PBT HOPPER 20' W/ BRKTS $5,270.45
13020045 SPOUT SECTION 10' W/CABLE RTRN BKT $2,251.70
13020047 SPOUT 20' W/MOUNTS $4,135.40
13020048 SPOUT SECTION 5' W/ MOUNTS $2,314.95
13020049 SPOUT SECTION 10' W/ RTRN MOUNTS $2,669.15
13020050 SPOUT SECTION 15' W/ RTRN MOUNTS $3,157.90
13020105 SPOUT 20' W/MOUNTS 35/40TDFL $4,386.10
13022110 HALF SHIM $20.70
13030001 STRAIGHT TONGUE $188.60
13030002 OBS SEE 13030042-BK H#VALUE!
13030004 BELT TIGHTENER HITCH $784.30
13030005 55 FRAME SLIDER $1,538.70
13030007 55 LARGE CABLE ATTACHMENT $428.95
13030010 HITCH 30-50 $662.40
13030016 TONGUE $416.30
13030017 CLEVIS $226.55
13030021 1335 UPRIGHT ARMS $584.20
13030023 AXLE ARM 35SD $650.90
13030024 1335-40-45 TD UPRIGHT ARMS $593.40
13030025 1335TD AXLE ARM 3" $727.95
13030026 1355 UPRIGHT ARMS $934.95
13030042 OBS 13/15 TRACK SLIDER H#VALUE!
13030047 30-35 FIELD LOADER UPRIGHT ARM $681.95
13030048 OBS 45 FIELD LOADER UPRIGHT ARM H#VALUE!
13030053 1330TD/1335FL UPRIGHT ARM $470.35
13030064 13/15 ADJUSTABLE CLEVIS $361.10
13030065 15 SWING ADJUSTABLE TONGUE $404.80
13030096 FL Z DROP TONGUE $564.65
13030100 AXLE 30-45-2-1/2" (WITH 8 LUGS) $1,480.05
13030101 1335 AXLE ARM 2-1/2" $385.25
13030102 AXLE ARM 30/35TD/45-2-1/2" $534.75
13030103 1355 AXLE (4 BOLT) $1,647.95
13030104 1355 AXLE ARM $891.25
13030105 AXLE 65/75-6BOLT (W/12 LUGS) $2,022.85
13030107 TORFLEX AXLE SUPPORT ARM RIGHT $256.45
13030108 TORFLEX AXLE SUPPORT ARM LEFT $256.45
13030109 FENDER WELDMENT LEFT $549.70
13030110 FENDER WELDMENT RIGHT $549.70

13030115 AXLE 30-45-2-1/2" (WITH 8 LUGS) $1,957.30



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

13030116 1545TD AXLE ARM $880.90
13030122 AXLE ARM 35-45TD HYD $535.90
13030150 AXLE 30-45-2-1/2" W/WM COMP $1,805.50
13030151 AXLE 30-45-2-1/2" W/WM COMP $2,301.15
13030350 AXLE 35 TORFLEX KIT W/FENDORS $10,459.25
13031019 13/15 5 BAND TRACK $1,808.95
13031020 13/15 4 BAND TRACK $1,155.75
13031050 13/15 3 BAND TRACK $879.75
13032094 OBS 35/45 SMALL CABLE ATTACH #VALUE!
13032125 OBS BOLT ON ANGLE $58.65
13032222 1300 SKID SHOE $177.10
13032265 PIPE-1/2" SCH80 (7/16") $17.25
13040002 PTO GUARD $271.40
13040011 PTO GUARD SWING $228.85
13040017 STEEL BELT GUARD-HANGING GAS KIT $922.30
13040025 SHAFT GUARD FL206 $34.50
13040037 PUMP GUARD ARM $215.05
13041038 OBS SEE 13041040 #VALUE!
13042017 GUARD BRACKET DISCONTINUED $37.95
13042018 PTO CRADLE $94.30
13042201 1300 5' WEATHER GUARD STD-61-1/2" $322.00
13042202 1300 5' WEATHER GUARD FLR- 61-1/2" $322.00
13042203 WEATHER GUARD 5' FLAT - 61-1/2" $349.60
13042204 WEATHER GUARD 3'STD - 37-1/2" $186.30
13042210 1300 WEATHER GUARD STD-72" $231.15
13050005 1300 HOPPER LID SEALED $635.95
13050007 HOPPER SHIELD $261.05
13050010 OBS-PIVOT SHAFT BRACKET TRADITIONAL #VALUE!
13050020 LOWER CLOTH FRAME $215.05
13052001 LOWER CLOTH FRAME STD BACK OLD/20S $21.85
13052002 LOWER CLOTH FRAME STD SIDE $26.45
13052003 LOWER CLOTH FRAME STD FRONT $23.00
13052004 UPPER CLOTH FRAME TRADITIONAL $94.30
13052005 LOWER CLOTH FRAME STD BACK $21.85
13052045 UPPER CLOTH FRAME STD $175.95
13060001 HYD MOTOR MOUNT 1314 $418.60
13060004 ELECTRIC MOTOR CLAMP $339.25
13060022 UPPER FLANGE SUPPORT $796.95
13060026 ELECTRIC MOUNT CLAMP HD $653.20
13060027 13 SERIES HD MOTOR MOUNT PLATE $846.40

13060037 ELECTRIC MOTOR MOUNT BASE $440.45



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

13060051 PULLEY BOLT $37.95
13060052 TIGHTNER BOLT $143.75
13060054 BATTERY CLAMP $98.90
13060057 OBS-INSPECTION STEP BI-MOUNT H#VALUE!
13060068 MOTOR MT OVERCENTER PUSHROD $296.70
13060071 AXLE ENGINE MOUNT $872.85
13060072 ENGINE MOUNT PLATE HANGING(SLIDING) $934.95
13060074 OVERCENTER ADJUSTER $95.45
13060076 HANGING MOUNT BASE $886.65
13060080 DIRECT DRV CONTROL BOX $251.85
13060084 A-FRAME OVERCENTER PULLROD $587.65
13060102 MOTOR MOUNT $1,193.70
13060103 SLIDER MOUNT $724.50
13060104 OBS PUMP MOUNT -PINCH DRIVE H#VALUE!
13060105 MOTOR MOUNT BACK PLATE $1,220.15
13060107 ENGINE GUARD BACK $161.00
13060113 ROCKER ARM PIVOT SHAFT $198.95
13060114 ROCKER ARM SLEEVE $94.30
13060184 1535 A-FRAME OVERCENTER PULLROD $263.35
13061022 UPPER FLANGE SUPPORT $523.25
13062118 BELT TIGHTNER PLATE $104.65
13062188 DIRECT DRIVE CONTROLS BOX TOP $37.95
13064002 DIRECT DRIVE CONTROLS BOX TOP $25.30
13070001 6-1/2" DRIVE ROLLER LAGGED $584.20
13070002 8-1/2 DRIVE ROLLER LAGGED $806.15
13070003 TAKE-UP ROLLER $256.45
13070004 TRANS SPOUT DRIVE ROLLER URE $577.30
13070005 WRAP ROLLER $267.95
13070006 TRANSFER TAKE-UP URE $496.80
13070007 SPOUT DRIVE ROLLER URE $529.00
13070009 HOPPER/SPOUT ROLLER URETHANED $377.20
13070010 OBS-S-DRIVE RETURN ROLLER H#VALUE!
13070018 4-1/2" SD ROLLER $692.30
13072012 OBS-OBS S-DRIVE TIGHTENER BOLT H#VALUE!
13072024 SPOUT PINCH PIPE W/ BEARINGS $438.15
13080003 OBS HOOD METAL SQUARE $1,282.25
13080006 HOOD METAL ROUND $1,578.95
13090007 TRANSFER SUPPORT BRACE $358.80
13090008 TRANSFER SUPPORT BRACE OPP $358.80
13090012 SWING AWAY SPOUT $2,156.25

13090017 WINCH MOUNT $164.45



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

13090019 SWING PTO CRADLE $135.70
13090026 SWIVEL BASE $650.90
13090027 SWIVEL TOP $349.60
13092018 MOUNTING TAB $25.30
13100001 TRANSFER UPPER FRAME RIGHT $124.20
13100002 TRANS UPPER FRAME LEFT $124.20
13100004 TRANSFER SPOUT HANDLE $109.25
13100007 BELT TIGHTENER-1" $172.50
13100008 HOPPER HANDLE $56.35
13100009 TRANSFER SPOUT $2,613.95
13100010 TRANSFER HOPPER $3,780.05
13100012 SUSPENSION BRACKET FOR 1314LP $211.60
13100013 RETURN ROLLER ADJUSTER $28.75
13100021 UPPER CLOTH FRAME KIT-1314LP $211.60
13100028 PIVOT HANDLE SHAFT $75.90
13100029 EXTENDED HOPPER HANDLE $70.15
13100035 PIVOT HANDLE $123.05
13100036 OBS 13FL HOPPER $4,091.70
13102041 HITCH MOUNT TUBE $55.20
13102052 UPPER CLOTH FRAME TR FRONT $40.25
13102053 RETURN ROLLER ADJ.TAB $47.15
13102055 TAB ADJUSTER ROD-1/2" X 7" $23.00
13102059 LOWER CLOTH FRAME TR TRNSITION (13) $23.00
13102060 LOWER CLOTH FRAME TR SIDE (1314) $40.25
13102061 LOWER CLOTH FRAME TR BACK (1314) $23.00
13102122 HOPPER STIFFENER PLATE $18.40
13120003 WALKING BEAM $1,079.85
13120004 WALKING BEAM-STEERING $823.40
13120005 FORK-STRAIGHT $399.05
13120006 FORK-ANGLED $507.15
13120007 STEERING PIPE $80.50
13120008 LOCKING PIPE $80.50
13120016 DOUBLE RAM EXTENSION 35/45 FL $635.95
13120023 STEERING STOP $106.95
13120024 HD CASTOR RETAINER C/W YOKE LINK AR $103.50
13120028 PINION GEAR -1"ID W/SET SCREW $110.40
13120029 WM HANDLE WITH GRIP $56.35
13120125 STEERING WELDMENT $303.60
13120126 BLACK 3SPOOL REPLACEMENT KIT $2,374.75
13122023 STEERING LINK ARM $186.30

13122076 LINKAGE - THREADED 1/2X8 ROD $25.30



Belt Conveyor Parts 1/1/2024

Part Number Description List Price
13122078 HANDLE JOINT $49.45
13122087 WM STEERING HANDLE PIPE $39.10
13202114 KEY 3/8" X 4-3/8" LONG $37.95
13202124 KEY 3/8" X 5.25" LONG $20.70
13555540 HOPPER WITH RLLER KIT -FL $7,096.65
13570013 13S BELT LACING PIN KIT $35.65
13570300 BELT-13"-30TD-58'8" OAL $1,366.20
13570301 BELT-13"-30SD-63'10" OAL $1,461.65
13570350 BELT-13"-35TD-68'8" OAL $1,557.10
13570351 BELT-13"-35SD-72'8" OAL $1,652.55
13570352 BELT-13"-35FL-81' OAL $1,814.70
13570353 BELT-13"-35TDFL-76'6" OAL $1,720.40
13570400 BELT-13"-40TD-78'8" OAL $1,769.85
13570401 BELT-13"-40SD-82'8" OAL $1,863.00
13570405 BELT-40PSD-83'10" OAL

13570450 BELT-13"-45TD-88'8" OAL $1,983.75
13570451 BELT-13"-45SD-92'8" OAL $2,053.90
13570452 BELT-13"-45FL-101" OAL $2,244.80
13570453 BELT-13"-45TDFL-96'6" OAL $2,149.35
13570500 BELT-13"-50TD-98'8" OAL $2,172.35
13570551 BELT-13"-55SD-113'10" OAL $2,503.55
13573111 1335TD WG REPLACE BELT RETURN $3,458.05
13574080 1335FL WEATHER GUARD BELT RETURN $2,643.85
13574090 1345FL WEATHER GUARD BELT RETURN $3,552.35
13574180 1335FLTD WEATHER GUARD BELT RETURN $2,996.90
13574220 1345FL WEATHER GUARD BELT RETURN $4,006.60
13575150 1330TD WEATHER GUARD BELT RETURN $2,011.35
13575170 1335TD WEATHER GUARD BELT RETURN $2,898.00
13575190 1340TD WEATHER GUARD BELT RETURN $3,479.90
13575210 1345TD WEATHER GUARD BELT RETURN $3,923.80
13575490 BELT RETURN -35' WG BOLT-ON $4,195.20
13578900 1365 WG BELT RETURN $6,610.20
13578902 1375 REPLACEMENT WG BELT RETURN $7,928.10
13597000 SPOUT PINCH RLLR KIT $1,404.15
15000104 TDFL HYD SUSPENSION KIT $660.10
15000105 35-45 TDFL HYD AXLE ARM KIT $923.45
15000112 BELT LAGGING KIT 1500 8-1/2" $140.30
15000113 BELT LAGGING KIT 1500 3-1/2" $112.70
15000114 BELT LAGGING KIT 1500 4-1/2" $132.25
15000203 S-DRIVE SPRING TAKEUP KIT $198.95

15000207 1500 PRETENSIONER KIT $179.40



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

15000291 FX HOPPER -COLLAPSABLE FL FMD $2,222.95
15000292 FX-HOPPER -FLASHING ONLY FL $501.40
15000293 FX SHORT HOPPER -COLLAPSABLE $2,129.80
15000294 FX-SHORT HOPPER -FLASHING ONLY FL $448.50
15000295 CX2 HOPPER-COLLAPSABLE FL FMD $2,884.20
15000296 BCX2 HOPPER-COLLAPSABLE FL FMD SH $2,425.35
15000297 OBS CX2 UNDERSIDE COVER KIT $980.95
15000313 OBS HOPPER -LINER KIT FL #VALUE!
15000314 HOPPER -LINER KIT STD $116.15
15000320 HOPPER TYPE -TRANSFER $9,412.75
15000323 OBS BCX2 HOPPER TYPE TRANSFER $9,492.10
15000325 OBS FX-HOPPER TYPE -TRANSFER $9,197.70
15000450 ELECTRONIC THROTTLE UPDATE KIT $946.45
15000715 BELT 15"-1515 TRANS-30'6" OAL $888.95
15000716 BELT 15"-FX 1515LP-32'8" OAL $936.10
15000717 BELT 15"-SWING TRANS-34'6" OAL $985.55
15000719 BELT 15"-FX SWING TRANS-36'8" OAL $1,033.85
15000896 EPA FUEL DEMAND VALVE ASSY $335.80
15000897 FLANGE MOUNT HANDLE KIT $303.60
15000898 PRIMER BULB RETROFIT KIT (24' ) UM $115.00
15000899 PRIMER BULB RETROFIT KIT (14') TM $92.00
15000901 LOW PRES FUEL PUMP INSTALL KIT $910.80
15010017 RETURN ROLLER BRACKET $136.85
15010018 GUIDING RETURN ROLLER $185.15
15010019 CENTER GUIDING RETURN ROLLER $174.80
15010055 ACTUATOR ASSEMBLY $994.75
15010063 1500 RETURN ROLLER MOUNT $106.95
15010067 WM SUSPENSION BRACKET $388.70
15010071 ELEC SWITCH MOUNT BRACKET $75.90
15010081 WEATHER GUARD MT BAR MACH $116.15
15010103 HIGH CABLE BRIDGE $332.35
15010104 HIGH CABLE BRIDGE PLUS ANCHOR $1,012.00
15010105 UPPER TRUSS TUBE -246" $1,299.50
15010106 TRUSS ROD ANCHOR $198.95
15010107 UPPER TRUSS TUBE -300" $1,720.40
15010111 UPPER TRUSS TUBE - A $621.00
15010112 UPPER TRUSS TUBE - B $936.10
15011016 GAS TANK MOUNT BRACKET PAINTED $172.50
15011017 1500 RETURN ROLLER BRACKET $116.15
15011037 CONVEYOR ANGLE INDICATOR $94.30

15011041 WEATHER PROTECTOR BRKT-SHORT $141.45

10



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

15011042 WEATHER PROTECTOR BRKT-TALL $144.90
15011043 TENSION INDICATOR KIT $215.05
15012002 6" U-CLAMP $139.15
15012035 OBS RETURN ROLLER MOUNT H#VALUE!
15012073 ROLLER MOUNT $70.15
15013113 TAPE-ANTISKID (3"X25") $32.20
15020002 SPOUT SECTION 20' $3,123.40
15020003 SPOUT SECTION 10' $2,674.90
15020005 HOPPER SECTION 20' $4,556.30
15020006 SPOUT SECTION 5' $2,040.10
15020007 BT HOPPER SECTION 20" $4,442.45
15020015 SPOUT SECTION 15' $3,417.80
15020016 TRANSFER SPOUT 5' W/ WLD-ON BRKTS $4,107.80
15020022 SPOUT 2'6" 12GA $1,835.40
15020027 BT HOPPER 2'6" 12GA $2,856.60
15020028 FX SPOUT SECTION 20' 35FL S-DRIVE $4,434.40
15020030 SPOUT SECTION 20" WELD ON TRACK $5,103.70
15020032 1545FL CENTER - WELD ON BRKTS $5,086.45
15020033 1545FL CENTER - WELD ON EPA $4,466.60
15020034 BT HOPPER 10' W/ BRKTS $4,932.35
15020040 BT HOPPER SECTION 10' WITH SD BKTS $5,270.45
15020042 BT HOPPER SECTION 12' WITH SD BKTS $5,468.25
15020043 BT HOPPER 10' W/ WINCH MNT $4,203.25
15020044 BT HOPPER 20' W/ BRKTS $5,270.45
15020045 SPOUT SECTION 10' W/CABLE RTRN BKT $2,628.90
15020047 SPOUT SECTION 20" W/RTRN MOUNTS $3,237.25
15020048 SPOUT SECTION 5' W/ MOUNTS $2,554.15
15020049 SPOUT SECTION 10' W/ RTRN MOUNTS $2,941.70
15020050 SPOUT SECTION 15' W/ RTRN MOUNTS $3,444.25
15020051 BOTTOM TUBE WITH ANCHORS $4,008.90
15020052 SUSPENSION BRACKET TUBE $3,827.20
15020053 UPPER CENTER 20' MID TRUSS $2,984.25
15020054 UPPER CENTER TUBE 10' $1,572.05
15020055 SUSPENSION BRACKET TUBE 100 $1,952.70
15020056 CENTER SECTION 15'-100 $1,952.70
15020057 CENTER SECTION 20' W/MNTS $2,481.70
15020058 CENTER 5' TUBE -90 $1,283.40
15020062 1545FL CENTER - WELD ON BRKTS $5,214.10
15020074 1535FL CENTER - WELD ON BRKTS $4,358.50
15020080 LOWER 20' TUBE 12GA W/ANCHORS $3,651.25

15020089 SPOUT SECTION 20' W/ RTRN MOUNTS $4,717.30

11



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

15020094 SPOUT SECTION 15' W/CABLE RTRN BKT $3,335.00
15020104 35TDFL FX SHORT UPPER CENTER 10' $2,022.85
15020114 35TDFL FX UPPER CENTER TUBE 10' $2,296.55
15020115 TD SPOUT SECTION 20' W/RTRN MOUNTS $4,938.10
15020116 FX40TDFL UPPER CENTER TUBE 15' $5,063.45
15020117 45TD SPOUT SECTION 20' W/RTRN MOUNT $5,370.50
15020118 4A5TDFL UPPER CENTER 20' CX2 $3,820.30
15020129 1545TD SPOUT 20' $4,782.85
15020146 UPPER CENTER TUBE 5' $1,090.20
15020216 TRANSFER SPOUT CX2 5' $2,919.85
15030005 BELT TIGHTNER HITCH $604.90
15030007 OBS HITCH FL (ONE PC) #VALUE!
15030015 15 SERIES HITCH $878.60
15030037 LADDER 1565/75 $4,939.25
15030045 LADDER 1585 $5,904.10
15030080 LIFT ARM 100 RIGHT $3,023.35
15030081 LIFT ARM 100 LEFT $2,979.65
15030082 LOWER AXLE ARM 100 RIGHT $1,536.40
15030083 UPPER AXLE ARM 100 RIGHT $1,771.00
15030084 UPPER LIFT ARM BRACE 100 $2,648.45
15030085 LADDER 100 $8,119.00
15030086 LOWER LIFT ARM BRACE 100 $1,063.75
15030087 TRANSPORT BRACE 100 $1,140.80
15030088 LOWER AXLE ARM 100 LEFT $1,553.65
15030089 UPPER AXLE ARM 100 LEFT $1,696.25
15031001 65/75 TRANSPORT BRACE $967.15
15031039 85 LIFT ARM LEFT $1,386.90
15031040 85 LIFT ARM RIGHT $1,447.85
15031041 85 AXLE ARM $1,874.50
15031043 85 UPPER LIFT ARM BRACE $1,567.45
15031044 LOWER LIFT ARM BRACE 85 $1,009.70
15031046 AXLE ARM CROSS BRACE 15100 $489.90
15032030 CROSS BRACE $140.30
15040001 PINCH SD BOTTOM GUARD $236.90
15040002 PTO GUARD $418.60
15040009 COUPLING GUARD $227.70
15040017 COUPLING GUARD BRACKET $155.25
15040035 UNDER MT GUARD ASSEMBLED $425.50
15040040 OBS PINCH DRIVE FRONT GUARD #VALUE!
15040050 ELECTRIC CLUTCH GUARD $139.15

15040055 PINCH GUARD SMALL ASSEMBLED $430.10

12



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

15040056 PINCH GUARD MED ASSEMBLED $457.70
15040057 PINCH GUARD SM ASSY W/ ELEC CLUTCH $761.30
15040062 DRV SHFT GUARD MED $215.05
15040064 DRIVE SHAFT GUARD SHORT $118.45
15040065 DRV SHFT GUARD LONG $218.50
15042024 PIANO HINGE-3" (8") $80.50
15042040 SD-HOPPER BELT GUARD $185.15
15042092 WEATHER GUARD 5' STD - 58-1/2" $258.75
15042093 OBS SPOUT BOTTOM COVER $288.65
15042094 HOPPER GUARD BRACKET $93.15
15042101 OBS WEATHER GUARD 5'STD - 61-1/2" #VALUE!
15042102 OBS WEATHER GUARD 5' FLR - 61-1/2" H#VALUE!
15042103 OBS WEATHER GUARD 5' FLAT - 61-1/2" #VALUE!
15042104 OBS WEATHER GUARD 3'STD - 37-1/2" H#VALUE!
15042107 OBS WEATHER GUARD 2.5' STD - 31-1/2 #VALUE!
15042118 OBS WEATHER GUARD 1'(13-1/2") H#VALUE!
15042119 OBS WEATHER GUARD 2'(25-1/2") #VALUE!
15042121 OBS WEATHER GUARD 10' STD - 121-1/2 H#VALUE!
15042127 GALV WEATHER GUARD 10'- 121-1/2" $231.15
15050005 SEALED HOPPER $640.55
15050010 PIVOT SHAFT BRACKET $72.45
15052004 UPPER CLOTH FRAME STD (3PC) $104.65
15052101 LOWER CLOTH FRAME STD SIDE $26.45
15052102 LOWER CLOTH FRAME STD FRONT $25.30
15060010 S-DRIVE $1,920.50
15060016 MOTOR RAIL $37.95
15060022 MOVER FLANGE SUPPORT $925.75
15060027 S-DRIVE TENSION INDICATOR $93.15
15060061 SD COVER PLATE 6-1/2"ROLLER $72.45
15060082 PINCH TIGHTENER PLATE $88.55
15060088 BUSHING RETAINER (PAINTED) $17.25
15060092 MOTOR SIDE GUARD MOUNT (PAINTE $250.70
15060093 HOOD SIDE GUARD MOUNT (PAINTED $267.95
15060095 MOTOR BASE 254T (PAINTED) $267.95
15060110 MOTOR MOUNT WELD $238.05
15060504 PRETENSIONER 1550 $78.20
15061006 TRANS GAS MOUNT $1,313.30
15061020 TD PINCH MOUNT $593.40
15061021 TD PINCH MOUNT BLACK $553.15
15061022 FX - TD PINCH MOUNT $754.40

15061024 FX - PUSH BAR (KAN) $46.00

13



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

15061030 TD PINCH MOUNT - BOURGAULT $525.55
15061045 S-DRIVE PINCH $1,875.65
15061046 SIDE GUARD LH $128.80
15061047 SIDE GUARD RH $124.20
15062010 PINCH PIPE $17.25
15062110 TD PINCH PIPE $24.15
15062407 IDLER SPACER $32.20
15062408 HYD MOTOR MOUNT $254.15
15070002 8-1/2" DRIVE ROLLER LAGGED $872.85
15070005 WRAP ROLLER $293.25
15070007 3-1/2" S-DRIVE ROLLER LAGGED $468.05
15070008 SDRIVE TAKE-UP ROLLER $379.50
15070009 HOPPER/SPOUT ROLLER URE $519.80
15070012 TAKE-UP ROLLER-1-1/4" URE $443.90
15070013 SPOUT DRIVE ROLLER-1-1/4" URE $496.80
15070014 S-DRIVE ROLLER 4 1/2" LAGGED $595.70
15070019 3-1/2" PINCH ROLLER $426.65
15070020 3-1/2"TAKE-UP 19.5"SHAFT ROLLER $395.60
15070022 DRIVE ROLLER-6-1/2" $1,528.35
15070026 ROLLER MOUNT $102.35
15070027 PUSH BAR $40.25
15070029 6-1/2 TUBE PADDLE ROLLER LAGGED $738.30
15070030 DRIVE ROLLER-6-1/2" URE W/EXT SHAFT $1,568.60
15070031 15S URE IDLER ROLLER- $780.85
15070032 FX - PINCH ROLLER $531.30
15072013 OBS S-DRIVE TIGHTNER BOLT $115.00
15072025 SPOUT PINCH PIPE W/ BEARINGS $420.90
15080003 HOOD-SQUARE METAL $1,140.80
15080005 15S SCRAPER ASSEMBLY $445.05
15080006 15S BRUSH ASSEMBLY $263.35
15090007 TRANSFER SUPPORT BRACE-RH $339.25
15090008 TRANSFER SUPPORT BRACE-LH $332.35
15090009 SWING HOPPER BASE $1,665.20
15090012 SWING SPOUT 7' $3,276.35
15090013 SWING TRANSFER WHEELS $755.55
15090017 TRANSPORT ADJUSTMENT ARM $703.80
15090027 SWING SWIVEL TOP WELD $303.60
15090071 SWING GEARBOX SIDE MT (SD) $433.55
15090072 SWING GEARBOX SIDE MT (GBOX) $286.35
15092044 SUPPORT BRACE SPACER $77.05

15100001 UPPER CLOTH FRAME TR RIGHT $113.85

14



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

15100002 UPPER CLOTH FRAME TR LEFT $113.85
15100004 TRANSFER SPOUT HANDLE $293.25
15100005 TRANSFER FRAME (WITH 8 LUGS) $1,861.85
15100010 OBS TRANSFER HOPPER $5,782.20
15100011 TRANSFER HITCH $227.70
15100016 BCX2 TRANSFER HOPPER $5,488.95
15100021 HOPPER CLOTH FRAME-UPPER KIT 1515LP $204.70
15100030 OBS 15FL HOPPER $4,640.25
15100040 OBS FX-15FL HOPPER $6,391.70
15100041 OBS FX-15FL HOPPER-SHORT $5,538.40
15100076 CX3 HOPPER SEALS KIT $239.20
15100098 CX3 FL HOPPER URE FLASHING KIT $281.75
15100121 HOPPER CLOTH FRAME-UPPER KIT FX $340.40
15100123 FX HOPPER LOWER CLOTH LINER KIT $181.70
15100124 HOPPER CLOTH FRAME-UPPER KIT FX SH $256.45
15100125 HOPPER CLOTH FRAME-LOWER KIT FX SH $140.30
15100126 CX2 HOPPER CLOTH FRAME-UPPER KIT $302.45
15100127 CX2 HOPPER CLOTH FRAME-LOWER KIT $116.15
15100128 CX2 HOPPER CLOTH FRAME-UPPER KIT SH $177.10
15100129 CX2 HOPPER CLOTH FRAME-LOWER KIT SH $109.25
15100177 CX3 CUB HOPPER URE FLASHING KIT $216.20
15102002 WHEEL STRUT $58.65
15102018 UPPER CLOTH FRAME TR FRONT $47.15
15102058 LOWER CLOTH FRAME TR FRONT $20.70
15102059 LOWER CLOTH FRAME TR TRANSITION $17.25
15102060 LOWER CLOTH FRAME TR SIDE $41.40
15102061 LOWER CLOTH FRAME TR BACK $18.40
15102068 FX2 UPPER CLOTH FRAME SIDES $128.80
15102069 FX2 UPPER CLOTH FRAME FRONT $52.90
15102084 CX2 TR CABLE SHEAVE BRACKET $34.50
15102184 15FL UPPER CLOTH FRAME RIGHT FX $163.30
15102185 15FL UPPER CLOTH FRAME LEFT FX $163.30
15102190 15FL LOWER CLOTH FRAME TRANS $24.15
15102197 FX-15FL LOWER SHORT FRAME SIDE $43.70
15102199 CX2 LOWER CLOTH FRAME TRANS $40.25
15102215 WELD ON NUT BRACKET $36.80
15103228 CABLE 1/8" 7X19 GAC (13") $25.30
15103229 OBS SEE 15103231 H#VALUE!
15103231 CABLE 1/8" 7X19 GAC (18.25") $25.30
15103232 CABLE 1/8" 7X19 GAC (12.17") $25.30

15103233 CABLE 1/8" 7X19 GAC (15.5") $20.70

15



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

15120001 WHEEL MOVE BASE LEFT $1,943.50
15120002 WHEEL MOVE BASE RIGHT $1,943.50
15120003 CAM LIFT $3,417.80
15120004 SWIVEL BLOCK $109.25
15120027 POSI-TRAC KIT U/M $2,038.95
15120028 POSI-TRAC KIT T/M $2,042.40
15121001 CROSS BRACE $43.70
15121009 CASTER STEERING LINK $62.10
15121011 SLIDER LOWER WELDMENT $480.70
15121012 MOVER KIT AXLE WELDMENT $1,355.85
15121016 STEERING LINK WELDMENT $162.15
15121017 CONTROL ARM $922.30
15121021 TRANSPORT FRAME PIPE WELDMENT $453.10
15121022 CHASSIS ASSY $8,564.05
15121023 3/4" X 1/2" SPACER $12.65
15121027 STEERING PIVOT RH $132.25
15121028 STEERING PIVOT LH $132.25
15121029 WALKING BEAM RH $1,589.30
15121030 WALKING BEAM LH $1,381.15
15121033 PAINTED HANDLE LINK ARM $55.20
15121034 WHEEL MOVE VALVE KIT $1,945.80
15121050 WIDE TIRE WM KIT $2,923.30
15122031 71 CROSS BRACE PIPE $113.85
15130324 TUBE PADDLE ROLLER MOUNT WLD $292.10
15131054 TUBE PADDLE BOTTOM GD $379.50
15131055 TUBE PADDLE TOP GD $388.70
15131088 TUBE PADDLE CLEANOUT RETAINER $41.40
15140014 OBS SHAFT CONNECTOR #VALUE!
15140017 SHORT DRV SHFT WELDMENT PTDFL $371.45
15140018 DRV SHFT WITH STUBS LONG $553.15
15550010 15 TRANSITION ASSEMBLY $5,600.50
15555300 CASTER WHEEL TONGUE $936.10
15555540 HOPPER RLLER KIT -FL/LP $9,117.20
15555545 FX-15 HOPPER RLLER KIT -FL $9,765.80
15555547 OBS BCX2-15 HOPPER RLLER KIT -FL $10,984.80
15555561 15 TRANSFER TRANS FILLER KIT $162.15
15556802 SPLIT LOOM 15.875FT $67.85
15556803 SPLIT LOOM 13.708FT $58.65
15556910 OBS - BCX2 HOPPER -COLLAPSABLE FL #VALUE!
15570013 15S BELT LACING PIN KIT $40.25

15570300 BELT-15"-30TD-60'2" OAL $1,599.65

16



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

15570350 BELT-15"-35TD-70"2" OAL $1,863.00
15570351 BELT-15"--35SD-74'3" OAL $1,935.45
15570352 BELT-15"-35FL-85' OAL $2,197.65
15570353 BELT-15"-35TDFL-80'5" OAL $2,078.05
15570357 BELT-15"-35PSD-75'6" OAL $1,935.45
15570358 BELT-15"-SHORT 35TDFL-77'7" OAL $2,005.60
15570359 BELT-15"-FX1535TDFL-82'5" OAL $2,127.50
15570360 BELT-15"-FX 35FL-87'2" OAL $2,244.80
15570363 BELT-15"-CX3 TDFL1539-86'3" OAL $2,272.40
15570400 BELT-15"-40TD-80'2" OAL $2,102.20
15570402 BELT-15"-40FL-95' OAL $2,503.55
15570450 BELT-15"-45TD-90'2" OAL $2,341.40
15570452 BELT-15"-45FL-105"' OAL $2,673.75
15570453 BELT-15"-45TDFL-100'5" OAL $2,555.30
15570455 BELT-15"-45PSD-95'6" $2,456.40
15570456 BELT 15"-FX/CX2 45FL FMD-107'2" OAL $2,724.35
15570458 BELT 15"-FX 45TDFL-102'5" OAL $2,599.00
15570459 BELT 15"-FX 45TDFL-100'0" OAL SHORT $2,555.30
15570460 BELT 15"-FX 35TDFL-80'0" OAL SHORT $2,078.05
15570461 BELT 15"-FX 40TDFL-90'0" OAL SHORT $2,316.10
15570462 BELT-15"-40TDFL FX-92'5" OAL $2,360.95
15570463 BELT-15"-CX3 1549-110'8" OAL $2,827.85
15570500 BELT ASM 50TD (100'2") $2,573.70
15570551 BELT-15"-55SD-115'6" OAL $2,935.95
15570651 BELT-15"-65SD-135'3" OAL $3,412.05
15570751 BELT-15"-75SD-155"' OAL $3,885.85
15570851 BELT-15"-85SD-175"' OAL $4,358.50
15570901 BELT-15"-90SD-185' OAL $4,600.00
15571001 BELT-15"-100SD-205' OAL $5,074.95
15574080 1535FL WEATHER GUARD BELT RETURN $2,037.80
15574090 1545FL WEATHER GUARD BELT RETURN $2,739.30
15574180 1535FLTD REPLACEMENT WG BELT RETURN $2,134.40
15574220 1545TDFL WEATHER GUARD BELT RETURN $2,773.80
15575150 BELT RETURN-WG 2-5FL 1-10STD 1-3STD $1,745.70
15575170 BELT RETURN -WG 1535TD $2,187.30
15575180 1535FLTD REPLACEMENT WG W/BRACKET $2,642.70
15575181 1545FL WG REPLACE BELT RETURN $3,628.25
15575210 1545TD WEATHER GUARD BELT RETURN $2,873.85
15575212 1545TD WG REPLACE BELT RETURN $3,577.65
15575213 1535TD WG REPLACE BELT RETURN $2,971.60

15575360 BELT RETURN-WG 2-5FL 6-10STD $6,437.70

17



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

15582000 15 SWING BASE/BELT SHIELD ASSY $998.20
15584200 SWING AWAY -TRANS ASM HYD $12,520.05
15590011 GAS TANK - ASSEMBLED $480.70
15590020 S-DRIVE ASM W/PINCH $5,610.85
15590040 S-DRIVE MOUNT KIT $514.05
15590102 CROSS BAR MOUNT $762.45
15590230 S-DRIVE BOTTOM GUARD $272.55
15591000 GBOX 90 1:1 CW/CW 1-1/2 4190 W/OIL $865.95
15591001 GBOX 90 2:1 CW/CW 1-1/2 4190 W/OIL $1,153.45
15591002 GBOX 90 1:1 CW/CCW 1-1/2 4190 W/OIL $1,008.55
15591003 GBOX 90 1.5:1SFTMT 1-1/2 5190 W/OIL $1,708.90
15591004 GBOX 90 1.5:1CW/CCW 1-1/2 4190W/OIL $1,224.75
15597000 SPOUT PINCH RLLR KIT $1,467.40
15597003 FX - SPOUT PINCH RLLR KIT $1,930.85
15597011 SPOUT PINCH SPRING KIT (6367-71-79) $198.95
18000112 BELT LAGGING KIT 1800 8-1/2" $211.60
18000113 BELT LAGGING KIT 1800 3-1/2" $121.90
18000114 BELT LAGGING KIT 1800 4-1/2" $140.30
18000281 HYDRAULIC DRIVE KIT FOR 1814LP & TD $2,408.10
18000313 HOPPER -LINER KIT FL $271.40
18000314 HOPPER -LINER KIT STD $134.55
18000320 OBS HOPPER TYPE -TRANSFER $10,547.80
18000323 HOPPER TYPE -SWING TRANS 2' EXT $9,231.05
18000330 OBS HOPPER TYPE -FL $10,006.15
18000714 BELT 18"-1814LP-29' OAL $1,006.25
18000736 BELT 18"-35SD-73'9" OAL $2,360.95
18000738 BELT 18"-35FL 2FT EXT-86'11" OAL $2,764.60
18000765 BELT 18"-65SD-134'8" OAL $4,052.60
18000775 BELT 18"-75SD-154'8" OAL $4,625.30
18000785 BELT 18"-85SD-174'8" OAL $5,193.40
18010017 GUIDING RETURN ROLLER BRACKET $256.45
18010018 GUIDING RETURN ROLLER $190.90
18020002 SPOUT SECTION 20' $5,894.90
18020003 SPOUT SECTION 10' $5,166.95
18030007 HITCH FL (ONE PC) $692.30
18052004 UPPER CLOTH FRAME STD $115.00
18060003 HYD.MTR.MOUNT 2000 (1-1/2") $303.60
18060004 ELECTRIC MOTOR CLAMP $577.30
18070001 ROLLER S-DRIVE-8-1/2" $1,297.20
18070002 ROLLER S-DRIVE-10-1/2" $1,480.05

18070003 SDRIVE TAKEUP ROLLER $440.45

18



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

18070007 TRANSFER SPOUT ROLLER URE $1,147.70
18070009 18S SPOUT/HOPPER ROLLER $1,026.95
18072025 SPOUT PINCH PIPE W/ BEARINGS $453.10
18100009 68" PITSTOP SPOUT $4,769.05
18100010 OBS TRANSFER HOPPER $7,837.25
18100012 ADJUSTMENT LINK LEFT $97.75
18100020 LOWER CLOTH FRAME (1814) $174.80
18100021 UPPER CLOTH FRAME $540.50
18102021 BENT ADJUSTMENT ARM LEFT $41.40
18102035 UPPER CLOTH FRAME TR FRONT $58.65
18102036 LOWER CLOTH FRAME TR FRONT $37.95
18570013 18S BELT LACING PIN KIT $49.45
18570353 BELT-18"-35TDFL-77'5" OAL $2,387.40
18570354 BELT-18"-35FL-88' OAL $2,700.20
19000703 BELT 20"-SPITTER-22' 3" OAL $913.10
19010003 TELESCOPING SLIDER $833.75
19012034 SLIDER WEAR PLATE $108.10
19030001 SPITTER TIRE FRAME $3,252.20
19032205 SWIVEL SHAFT DBL THREAD $235.75
19060002 HYDRAULIC TANK $2,889.95
19060003 SPITTER SWIVEL $1,313.30
19070002 MAIN DRIVE ROLLER LAGGED $1,147.70
19070005 MAIN IDLER ROLLER LAGGED $941.85
19070006 SPITTER RETURN ROLLER $320.85
19072015 SLIDE ROLLER-TAPERED $43.70
19072026 SLIDE ROLLER-STRAIGHT $70.15
20000112 BELT LAGGING KIT 2000 10-1/2 $143.75
20000114 BELT LAGGING KIT 2000 4-1/2" $152.95
20000115 BELT LAGGING KIT 2000 6-1/2" $201.25
20000121 FX2045 COLLAPSABLE HOPPER KIT $2,618.55
20000122 FX2045 FLASHING KIT $373.75
20000716 BELT 18"-SWING SHORT-37'6" OAL $1,246.60
20000735 BELT 20"-35TD-71'3" OAL $2,485.15
20000736 BELT 20"-35SD-76'4" OAL $2,700.20
20000745 BELT 20"-45SD-96'4" OAL $3,337.30
20000755 BELT 20"-55SD-116'4" OAL $3,936.45
20000765 BELT 20"-65SD-136'4" OAL $4,574.70
20000775 BELT 20"-75SD-156'4" OAL $5,217.55
20000785 BELT 20"-85SD-176'4" OAL $5,859.25
20000795 BELT 20"-95SD-196'4" OAL $6,503.25

20010004 OBS RETURN ROLLER BRACKET $261.05

19



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

20010005 SUSPENSION BRACKET WITH TABS $726.80
20010006 CABLE ANCHOR $573.85
20010007 SCISSOR LIFT SUSP BRKT (2065-85) $741.75
20010008 SUSPENSION BRACKET-NO TABS $761.30
20010009 SDRIVE MOUNT - BOTTOM $201.25
20010011 BIN INTAKE $529.00
20010014 CABLE RETURN BRACKET $392.15
20010017 GUIDING RETURN ROLLER BRACKET $170.20
20010018 GUIDING RETURN ROLLER $190.90
20010020 WINDGUARD BRACKET $217.35
20010023 HAND WINCH MOUNT $702.65
20010029 SA COLLAPS HANDLE MOUNT $141.45
20010032 CONTROL VALVE BRACKET $170.20
20010044 MOUNT BRACKET -BELT RTRN $116.15
20010065 RETURN ROLLER MOUNT $98.90
20010081 WG DUAL MOUNT BAR $334.65
20010105 HIGH CABLE BRIDGE $915.40
20010500 HIGH CABLE BRIDGE $504.85
20020001 CENTER SECTION 20' $5,494.70
20020002 SPOUT SECTION 20' $7,547.45
20020003 SPOUT SECTION 10' $4,936.95
20020007 BT HOPPER SECTION 20" $9,293.15
20020009 CENTER SECTION 5' - W/ WINCH BRKT $1,827.35
20020015 15' SPOUT $5,456.75
20020022 SPOUT SECTION 30" $3,053.25
20020023 20FL SPOUT 20' $9,722.10
20020150 SPOUT-20105 W/ANCHOR $5,053.10
20020151 CENTER 10'-20105 W/MOUNTS $3,493.70
20020152 CENTER 20'-20/24105+ W/MOUNTS $5,838.55
20020153 CENTER 20'-20/24105+ UP SUSP BKT $8,229.40
20020155 CENTER 20'-20/24105 LOWER SUSP BRT $8,031.60
20020156 CENTER 20'-20105 - 120 S-DRIVE BRT $7,829.20
20020500 SPOUT $5,737.35
20020501 HOPPER $5,304.95
20020502 CENTER 20' -BRIDGE ONE END $5,991.50
20020503 CENTER 20' -MID BRIDGE $5,930.55
20020504 CENTER 10' -RTRN MNTS $3,722.55
20020505 CENTER 5' -RTRN MINTS $1,660.60
20020506 CENTER 20' -UPPR SUSP BRKT (MID) $5,676.40
20020507 CENTER 20' -LOWER SUSP BRKT $5,676.40

20020508 CENTER 20' -UPPER SUSP BRKT 85/95 $7,448.55

20



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

20020509 CENTER 15' -WG MOUNTS $5,100.25
20022027 FLANGE SHIM HALF-16GA. $21.85
20023027 OBS - HOPPER PIVOT TAB (KAN) #VALUE!
20030001 20 TRACK SLIDER $1,223.60
20030002 OBS-SEE 20030001 #VALUE!
20030004 20 SWING ADJUSTABLE TONGUE $485.30
20030005 20 ADJUSTABLE CLEVIS $468.05
20030007 LARGE CABLE ATTACHMENT $426.65
20030009 OBS - SCISSOR PIN 2065/75/85 $177.10
20030010 OBS - SCISSOR PIN 2095 $204.70
20030014 FRAME STIFFENER $531.30
20030016 TONGUE $377.20
20030017 CLEVIS $553.15
20030018 18/20 3 BAND TRACK $1,990.65
20030019 20 5 BANDTRACK $2,086.10
20030020 18/20 4 BAND TRACK $1,616.90
20030021 UPRIGHT ARM 35 $736.00
20030026 UPRIGHT ARM 55 $1,124.70
20030028 AXLE ARM 55 $1,593.90
20030029 LIFT ARM-LEFT 2065/75 $1,384.60
20030030 LIFT ARM-RIGHT 2065/75 $1,383.45
20030032 AXLE ARM 2065/75 $1,581.25
20030035 LIFT ARM BRACE-UPPER 2065/75 $2,178.10
20030036 OBS LIFT ARM BRACE-LOWER 2065/75 $1,265.00
20030037 LADDER 2065/75 $5,060.00
20030038 TRANSPORT BRACE 2065/75/85 $616.40
20030039 LIFT ARM-2085 LEFT $1,288.00
20030040 LIFT ARM-RIGHT 2085 $1,288.00
20030041 AXLE ARM 2085 $1,760.65
20030043 LIFT ARM BRACE-UPPER 2085 $1,912.45
20030044 OBS LIFT ARM BRACE-LOWER 2085 $1,124.70
20030045 LADDER 2085 $5,728.15
20030046 20 SERIES HITCH $1,437.50
20030047 TRACK LONG - 6 BAND $2,567.95
20030048 UPRIGHT 2055 $1,396.10
20030049 AXLE ARM 55 $1,063.75
20030050 AXLE ARM 45 $734.85
20030051 UPRIGHT 2045 $844.10
20030053 UPRIGHT-1835FL $955.65
20030060 LIFT ARM-LEFT 2095 $1,920.50

20030061 LIFT ARM-RIGHT 2095 $1,920.50

21



Part Number

20030063
20030064
20030066
20030067
20030068
20030084
20030085
20030087
20030101
20030104
20030107
20030109
20030110
20030114
20030118
20030123
20030124
20030126
20030127
20030128
20030129
20030130
20030131
20030132
20030136
20030138
20030141
20030142
20030143
20030144
20030147
20030148
20030149
20030150
20030167
20030168
20030200
20030246
20030350
20030500
20030501

Belt Conveyor Parts

Description

AXLE ARM-RIGHT 2095

AXLE ARM-LEFT 2095

OBS LIFT ARM BRACE-LWR 2095/20115HL
LADDER 2095

AXLE BRACE 2095

AXLE BRACE-LEFT 55

AXLE BRACE-RIGHT 55

TRANSPORT BRACE-2095 LADDER MT
AXLE ARM 1835/2035

AXLE 18/2055-6BOLT (WITH 12 LUGS)
AXLE 45 (WITH 12 LUGS)

AXLE EXTENDABLE 85

AXLE EXTENDBLE 2095

AXLE 2055-6BOLT W/ TABS

LIFT ARM 120

LOWER LIFT ARM BRACE 105/120
UPPER LIFT ARM BRACE 120

LOWER LADDER BRACE 65/95
OBS-TRANSPORT BRACE 105/120

AXLE ARM LOWER 85/95 LH

AXLE ARM LOWER 85/95 RH

AXLE ARM CROSS BRACE LONG 85/120
AXLE ARM CROSS BRACE SHORT 85/120
AXLE ARM UPPER LH 105/120

LADDER ARM 120

TRANSPORT BRACE 105/120

LIFT ARM 85/95

LADDER ARM 85/95

LOWER LIFT ARM BRACE 85/95

UPPER LIFT ARM BRACE 85/95
TRANSPORT BRACE 85/95

AXLE ARM UPPER LH 85/95

AXLE ARM UPPER RH 85/95

AXLE ARM 65/75

AXLE ARM LOWER 105/120 REINFORCED
AXLE ARM UPPER 105/120 REINFORCED
HITCH 20 FL (ONE PC)

20 TD HITCH

15/20 FRAME CROSS BRACE

AXLE EXTENSION (WITH 6 LUGS)

OBS AXLE EXTENSION W/614 -ORANGE

22

List Price

1/1/2024

$2,704.80
$2,704.80
$1,490.40
$8,093.70

$945.30
$1,291.45
$1,291.45

$980.95

$650.90
$2,006.75
$1,695.10
$1,978.00
$1,711.20
$1,771.00
$4,618.40
$1,673.25
$3,911.15

$370.30

#VALUE!
$2,887.65
$2,843.95

$529.00

$537.05
$2,631.20
$3,893.90
$1,389.20
$1,892.90
$2,103.35
$1,887.15
$3,234.95
$1,154.60

$916.55

$916.55
$1,746.85
$6,591.80
$5,069.20

$792.35
$1,046.50

$381.80
$1,169.55
$1,463.95



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

20030504 AXLE EXTENSION 90 RIGHT $1,607.70
20030508 OBS AXLE EXTENSION 90 LEFT $1,929.70
20032510 20/24105+ BOWTIE WELDMENT $6,993.15
20040004 SWING S-DR COUPLING GUARD(1/2) $103.50
20040006 5190 GEARBOX GUARD $290.95
20040007 GUARD 5190GB FLIP-UP $257.60
20040008 GUARD 6190GB FLIP-UP $538.20
20040009 PTO CRADLE EXTENDED $204.70
20040011 S-DRIVE BOTTOM GUARD $440.45
20040017 PTO GUARD M590 MOUNT $334.65
20040029 20 PTO GUARD $630.20
20040055 PINCH GUARD EXTENDED ASSEMBLED $614.10
20042017 GUARD BRACKET $55.20
20042052 GUARD BRACKET 20S ELEC GEARBOX $58.65
20042070 S-DRIVE TAKEUP GUARD $218.50
20042090 S-DR TO HOPPER GUARD $425.50
20042093 20 SPOUT BOTTOM COVER $615.25
20042094 GUARD -ABOVE S-DRIVE $309.35
20042099 WEATHER GUARD UPPER TRANSITION $309.35
20042105 FITTED WG BASE $78.20
20042201 WEATHER GUARD 5'STD - 61 - 1/2" $269.10
20042202 WEATHER GUARD 5' FLR - 61-1/2" $272.55
20042203 WEATHER GUARD 3'STD - 36" $281.75
20042204 WEATHER GUARD 5' FLT - 61-1/2" $307.05
20042301 WEATHER GUARD 10'STD - 121-1/2" $522.10
20052002 LOWER CLOTH FRAME SIDE $40.25
20052003 LOWER CLOTH FRAME FRONT $32.20
20052008 2000 UPPER FX FRAME KIT $428.95
20052009 2000 LOWER HOPPER LINER KIT $190.90
20053000 UPPER CLOTH FRAME $135.70
20060002 1-15/16" HYD S-DR MOUNT 2000 SER $727.95
20060003 1-15/16" HYD MOUNT 2000 SER $430.10
20060004 ELECTRIC MOTOR CLAMP $836.05
20060005 ELECTRIC OFFSET MOTOR CLAMP $1,604.25
20060022 UPPER FLANGE SUPPORT $966.00
20060023 LOWER FLANGE SUPPORT $724.50
20060027 ELECTRIC MOTOR MOUNT PLATE $1,037.30
20060037 DOUBLE GEARBOX MOUNT $1,267.30
20060040 ELECTRIC MOUNT ADJUSTER $317.40
20060055 ELECTRIC MOTOR MOUNT PIN-HD $251.85

20060056 PTO CRADLE FOR 20S GEARBOX MT $522.10

23



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

20060077 S-DRIVE DOUBLE GEARBOX MOUNT $1,306.40
20060500 S-DRIVE PINCH $2,495.50
20060501 S-DRIVE TAKEUP BRACKET $121.90
20060502 DRIVE ROLLER COVER LH $173.65
20060504 PRETENSIONER $95.45
20060507 PINCH TIGHTENER PLATE $134.55
20060514 DRIVE ROLLER COVER RH $173.65
20062107 STABILIZER ARM $93.15
20062174 ADJUSTER ROD 1/2" X 12" $24.15
20062176 TAB ADJUSTER ROD 1/2" X 9" $23.00
20062177 ADJUSTER ROD 1/2" X 15" $26.45
20062178 GEARBOX STABILIZER $134.55
20070001 ROLLER S-DRIVE 10-1/2" LAGGED $2,541.50
20070003 SPOUT ROLLER $1,018.90
20070004 ROLLER S-DRIVE 10-1/2" W/ EXT SHAFT $2,541.50
20070005 ROLLER SD 10-1/2" W/1-15/16 SHAFT $3,420.10
20070007 SPOUT DRIVE ROLLER URE $1,144.25
20070008 S-DRIVE TAKE-UP ROLLER $534.75
20070009 HOPPER/SPOUT ROLLER URE $669.30
20070040 20FL TAKE-UP ROLLER $962.55
20070508 PINCH SD TAKE-UP ROLLER $447.35
20070509 S-DRIVE PINCH ROLLER $496.80
20072009 WRAP ROLLER SHAFT $288.65
20080003 20S ROUND METAL HOOD $3,027.95
20090001 SWING CABLE BLOCK MOUNT $194.35
20090007 TRANSFER SUPPORT BRACE-LH $504.85
20090008 TRANSFER SUPPORT BRACE-RH $556.60
20090016 TRANSPORT ARM 2095 $733.70
20090022 SWING TRANSFER WHEELS FRONT MT $846.40
20090026 SWIVEL BASE $1,014.30
20090027 SWIVEL TOP $604.90
20090064 SWING SD GEARBOX MOUNT $802.70
20090066 HOPPER BASE $2,869.25
20090067 GEARBOX MOUNT PLATFORM (W/ PLUGS) $803.85
20090071 GEARBOX MOUNT ANGLE BRKT $178.25
20090075 POWER SWING BASE $1,245.45
20090076 VALVE BRACKET -PS DUAL $341.55
20090083 POWER SWING BASE (DUAL MOTOR) $1,389.20
20090085 OBS POWER SWING TIRE W/ LARGE SPRKT $395.60
20090090 POWER SWING AXLE ASSY DUAL MOTOR $3,399.40

20092008 SUPPORT BRACE SPACER(20 SWING) $109.25

24



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

20092097 SWING 6190 GBOX SIDE MT (LINK ARM) $95.45
20092151 POWER SWING FILLER RING $20.70
20092152 POWER SWING FILLER RING 1-7/8" $28.75
20120005 FORK-STRAIGHT $504.85
20120006 FORK-ANGLED $731.40
20120010 TANDEM AXLE WELD'T HD SP LEFT $2,477.10
20120011 TANDEM AXLE WELD'T HD SP RIGHT $1,723.85
20120017 CAM LIFT $3,960.60
20120023 WM TIRE REINFORCED $555.45
20120111 20/24105+ SWING TRANS ARM EXT. $717.60
20120112 TRANS ARM PIN SLEEVE $213.90
20120113 TRANS ARM PULLEY PIN $141.45
20121010 SLIDER TOP WELDMENT $626.75
20121020 SLIDER ARM ASSY $2,457.55
20122004 STEERING LINK ARM $312.80
20555850 FX-HOPPER KIT WITH COLLAPSIBLE $17,064.85
20569150 LIFT -SCISSOR HOSES 105 $1,154.60
20570013 20S BELT LACING PIN KIT $43.70
20570351 BELT-20"-35SD-77'10" OAL $2,725.50
20570360 BELT-20"-2045FL-114' OAL $3,839.85
20570451 BELT-20"-45SD-97'10" OAL $3,371.80
20570551 BELT-20"-55SD-117'10" OAL $3,980.15
20570651 BELT-20"-65SD-137'10" OAL $4,625.30
20570751 BELT-20"-75SD-157'10" OAL $5,267.00
20570851 BELT-20"-85SD-177'10" OAL $5,907.55
20570951 BELT-20"-95SD-197'10" OAL $6,550.40
20571051 BELT-20"-105SD-217'10" OAL $7,188.65
20571101 BELT-20"-110SD-227'10" OAL $7,500.30
20571201 BELT-20"-120SD-247'10" OAL $8,146.60
20575140 BELT RETURN -WG 2-5FL 1-10STD $2,777.25
20575410 BELT RETURN -20105 REPLACE/BOLT ON $13,227.30
20575411 BELT RETURN -2085 REPLACE/BOLT ON $7,205.90
20575530 BELT RETURN -WG 2035SD $2,958.95
20580500 20 SWING HYDRAULIC WINCH KIT $3,397.10
20581204 CABLE, RECEIVER-MOTOR ASSY $334.65
20581205 CABLE, RECEIVER-BREAKER ASSY $596.85
20581220 ELEC REMOTE SWING AXLE ASSY $8,293.80
20582000 20 SWING BASE/BELT SHIELD ASSY $1,140.80
20585100 20/24105+ SWING TRANS ARM KIT $6,045.55
20590020 S-DRIVE ASM W/PINCH $8,834.30

20590040 S-DRIVE MOUNT KIT $911.95

25



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

20590210 S-DRIVE BOTTOM GUARD KIT $377.20
20591000 GBOX 90 1.85:1 CW/CCW 1-1/2 6190 W/ $2,102.20
20591001 GBOX 90 1.85:1 1-15/16 6190 W/OIL $2,279.30
20591002 GBOX 90 1:1 CW/CW 1-1/2 5190 W/OIL $1,259.25
20591003 GBOX PAR 2:1 CW/CW 1-1/2 M590 W/OIL $2,540.35
20591004 GBOX PAR 4:1 CW/CW 1-1/2 M590 W/OIL $2,617.40
24000114 BELT LAGGING KIT 2400 4-1/2" $171.35
24000115 BELT LAGGING KIT 2400 6-1/2" $225.40
24011001 RETURN ROLLER BRACKET $121.90
24020011 PITSTOP SPOUT - 24" BELT NEW $6,611.35
24020013 SPOUT SECTION 9' $8,457.10
24020154 SPOUT-24105 W/ANCHOR $5,613.15
24020156 CENTER 20'-24105 - 120 S-DRIVE BRT $7,901.65
24020158 SPOUT - 9' 24120 W/ANCHOR $8,028.15
24020501 HOPPER - 24" BELT $5,661.45
24020504 SPOUT - 24" BELT $5,370.50
24030046 24 SERIES HITCH $1,505.35
24030050 24 RAIL FRAME CROSS BRACE $257.60
24030096 24 Z-DROP TONGUE $504.85
24030102 BOLT BRACKET BOTTOM LONG $2,612.80
24030104 BOLT BRACKET BOTTOM SHORT $2,150.50
24030200 20/24105+ AXLE-CENTER SECTION $1,493.85
24030201 20/24105+ AXLE END - LH $1,646.80
24030202 20/24105+ AXLE END - RH $1,646.80
24030204 20/24105+ LOWER AXLE ARM WELD'T $3,949.10
24030205 20/24105+ LOWER SCISSOR ARM $4,976.05
24030206 20/24105+ UPPER SCISSOR WELD'T $10,229.25
24030208 20/24105+ BOWTIE CROSSBRACE $692.30
24030209 20/24105+ TRANSPORT BRACE WELD'T $1,409.90
24030210 20/24105+ SCISSOR REST $499.10
24030211 20/24105+ STIFFENER CROSS BRACE $776.25
24030212 20/24105+ STIFFENER BRKT WELD'T $294.40
24030213 20/24105+ STIFFENER BRACE LH $103.50
24030214 20/24105+ STIFFENER BRACE RH $103.50
24030218 20/24 SCISSOR PIN WELD'T $103.50
24030219 LOWER SCISSOR ATTACH PIN $75.90
24030223 20/24105+ AXLE EXTENSION $2,065.40
24030224 20/24 BOWTIE PIN WELD'T $104.65
24030225 20/24 SCISSOR PIN WELD'T $117.30
24032338 20/24 TRUSS TUBE WELD'T $951.05
24032340 20/24 LONG ADJUST TUBE $1,123.55

26



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

24032343 20/24 LOW TRUSS TOWER WELD'T $288.65
24032346 20/24 HIGH TRUSS WELD'T $312.80
24032351 TRUSS CROSS BRACE, LONG $278.30
24032353 JOINER PLATE 1 $73.60
24032354 JOINER PLATE 2 $73.60
24032355 END JOINER PLATE $71.30
24032362 BOLTED 20105+ TUBE FRAME PIN $81.65
24040001 S-DRIVE BOTTOM GUARD $514.05
24040002 EXTENDED S-DRIVE BOTTOM GUARD $645.15
24040006 24 SIDE GUARD 5190 GEARBOX $204.70
24040007 24 TD ELEC GEARBOX GUARD $557.75
24040008 24 FL RAIL BOLT ON BOTTOM GUARD-BLK $1,117.80
24040012 24 ELEC PULLEY GUARD $832.60
24041038 SHAFT GUARD(FL-210) $170.20
24042090 S-DR TO HOPPER GUARD $129.95
24042093 24 SPOUT BOTTOM COVER $468.05
24042094 GUARD -ABOVE S-DRIVE $358.80
24042099 WEATHER GUARD UPPER TRANSITION $188.60
24042105 FITTED WG BASE $144.90
24042106 OBS 24FL FITTED WG BASE $154.10
24042201 24-WEATHER GUARD 5' STD - 61-1/2" $580.75
24042202 24-WEATHER GUARD 5' FLR - 61-1/2" $341.55
24042203 24-WEATHER GUARD 3'STD - 37-1/2" $263.35
24042206 24-WEATHER GUARD 5' FLT - 61-1/2" $664.70
24042211 24-WEATHER GUARD 10'STD - 121-1/2" $553.15
24042221 24FL-WEATHER GUARD 5' STD - 61-1/2" $512.90
24042222 24FL-WG 5' FLARE - 61-1/2" $640.55
24042223 24FL-WEATHER GUARD 5' FLT - 61-1/2" $552.00
24052004 UPPER CLOTH FRAME STD (3PC) $256.45
24052005 2400 HOPPER LINER KIT $124.20
24052006 2400FL UPPER HOPPER FRAME KIT $386.40
24052007 2400FL LOWER HOPPER LINER KIT $193.20
24060004 24 TD ELECTRIC MOTOR CLAMP $385.25
24060006 24 TD MOTOR/GEARBOX MOUNT $508.30
24060500 24 SERIES S-DRIVE $2,954.35
24062178 24 ELEC GEARBOX STABILIZER $63.25
24063118 SLIDER ROD 18&24 PIT PROD (23.5) $39.10
24070001 DNR ROLLER S-DRIVE 10-1/2" LAGGED $3,943.35
24070004 ROLLER S-DRIVE 10-1/2" W/EXT SHAFT $2,743.90
24070005 ROLLER 10-1/2" W/1-15/16 SHAFT $2,743.90

24070008 HOPPER/SPOUT ROLLER LAGGED 6-1/2" $1,415.65

27



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

24070009 HOPPER/SPOUT ROLLER URE $1,133.90
24070508 PINCH SD TAKE-UP ROLLER $494.50
24070509 S-DRIVE PINCH ROLLER $555.45
24070510 RAIL FL TAKEUP ROLLER-24 $514.05
24072004 SPOUT PINCH PIPE $514.05
24080005 24S SCRAPER ASSEMBLY $607.20
24080006 24S BRUSH ASSEMBLY $328.90
24090023 15/20/24 TRANSPORT ARM OFFSET $1,756.05
24090026 24-SWIVEL BASE $1,455.90
24090027 24-SWIVEL TOP $573.85
24090066 24-HOPPER BASE $5,158.90
24090067 GEARBOX MOUNT PLATFORM $1,230.50
24100010 OBS 24 TRANSFER HOPPER $5,372.80
24100018 24 TRANSFER UPPER FRAME RIGHT $242.65
24100019 24 TRANSFER UPPER FRAME LEFT $236.90
24100030 OBS 24FL HOPPER $6,954.05
24100035 24 RAIL FL HOPPER BASE $10,777.80
24101122 24FL TRANSITION TOP FILLER $41.40
24101123 24FL TRANSITION BOTTOM FILLER $56.35
24102035 UPPER CLOTH FRAME TR FRONT $112.70
24102036 LOWER CLOTH FRAME TR FRONT $34.50
24102037 LOWER CLOTH FRAME TR TRANSITION $37.95
24102038 LOWER CLOTH FRAME TR SIDE $64.40
24555640 RAIL CAR -FLASHING ONLY STD $3,337.30
24555800 HOPPER -COLLAPSABLE $2,608.20
24555801 24 FL HOPPER -COLLAPSABLE $2,845.10
24555860 24 HOPPER -FLASHING ONLY FL $438.15
24555900 HOPPER -FLASHING ONLY STD $532.45
24560002 24105/120 RETRO SWING ARM KIT $7,601.50
24570001 BELT-23.5"-24" SWING-45'3" OAL $1,843.45
24570013 24S BELT LACING PIN KIT $44.85
24570350 BELT-23.5"-35FL-94'6" OAL $3,622.50
24570351 BELT-23.5"-35TDFL-87'3" OAL $3,363.75
24570352 BELT-23.5"-35 RAIL FL-98'4" OAL $3,791.55
24570353 BELT-23.5"-42 RAIL FL-100'4" OAL $3,824.90
24570651 BELT-23.5"-65SD-140'6" OAL $5,315.30
24570751 BELT-23.5"-755D-160'6" OAL $6,024.85
24570851 BELT-23.5"-85SD-180'6" OAL $6,741.30
24570951 BELT-23.5"-955D-200'6" OAL $7,475.00
24571051 BELT-23.5"-105SD-220'6" OAL $8,189.15

24571101 BELT-23.5"-110SD-230'6" OAL $8,544.50

28



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

24571201 BELT-23.5"-120SD-250'6" OAL $9,260.95
24575030 BELT RETURN -WG 2435SDFL FMD $4,119.30
24590020 S-DRIVE ASM W/PINCH $11,143.50
24590210 S-DRIVE BOTTOM GUARD KIT $550.85
24591000 GBOX 2:1 CW/CW 1-15/16 M590A W/OIL $7,856.80
24591001 GBOX 6:1 CW/CW 1-15/16 W/OIL $5,087.60
25000700 BELT 18"-1800/2500 PITSTOP-46'8”OAL $1,529.50
25000702 BELT 23.5"-24/FX24PITSTOP-52"1" OAL $2,127.50
25000704 BELT18"-18/25 5’EXTPITSTOP-56'8"OAL $1,790.55
25000705 BELT23.5"-24/FX24 5’ EXTPS-62'4”"OAL $2,485.15
25000709 BELT 18"-FX1800 PITSTOP-48’3” OAL $1,558.25
25010001 OBS PITSTOP TIGHTENER H#VALUE!
25010002 FLOW CONTROL BRACKET $95.45
25010003 CABLE GUIDE $116.15
25010005 OBS PITSTOP TONGUE #VALUE!
25010006 OBS PIT BELT TIGHTENER BOLT $62.10
25010007 PUMP WET KIT MOUNT $577.30
25010008 PIT BELT TIGHTENER W/BOLT $158.70
25010010 PITSTOP MOVER TONGUE $317.40
25010015 OBS CABLE GUIDE - PIT H#VALUE!
25010017 24-PUMP WET KIT MOUNT $856.75
25013011 PIT GUARD MOUNT $39.10
25030003 AXLE WELDMENT $3,583.40
25030007 FLAP WELDMENT RIGHT $1,810.10
25030008 FLAP WELDMENT LEFT $1,810.10
25030012 PIT TAKE-UP $319.70
25030053 FRONT WHEEL MOUNT $1,685.90
25030083 18/24 FLAP WELDMENT RH- BCX $1,990.65
25030084 18/24 FLAP WELDMENT LF- BCX $1,950.40
25033076 HINGE PIN $93.15
25041007 24" PIT HYD DRIVE GUARD $73.60
25050002 BEARING TIGHTENER MOUNT $43.70
25050004 PITSTOP TRANSITION $3,378.70
25053040 FOOT GUARD FLASHING - 24" BELT $1,093.65
25053041 PIT DECK FLASHING - 24" BELT $795.80
25060003 1800 SERIES PITSTOP MOUNT HYD $379.50
25070002 18 PITSTOP TAKE-UP ROLLER URE $484.15
25070003 PIT TRENCH ROLLER W/ LOCKING COLLAR $188.60
25070004 PITSTOP GUIDING RETURN ROLLER $194.35
25070006 24" PITSTOP TAKE-UP ROLLER $478.40

25070007 PITSTOP SPOUT ROLLER - 24" BELT $1,259.25

29



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

25070008 PIT TRENCH ROLLER W/ LOCKING COLLAR $194.35
98102002 OBS-SHAFT 1-1/4X22-7/8 DK (1/4") JK #VALUE!
99501408 SPROCKET 5014W 0.5 (KEY 0.125 $135.70
99601518 SPROCKET 6015X 1.125(KEY0.25) $86.25
99602420 SPROCKET 6024X 1.25(KEYO0.25) $136.85
99603024 SPROCKET 6030 1 1/2" BORE $235.75
99605020 SPROCKET 6050X 1.25(KEY0.25) $309.35
99801220 SPROCKET 8012X 1.25(KEY0.375) $115.00
99801224 SPROCKET 8012X 1.5(KEY0.375) $162.15
99804024 SPROCKET 8040X 1.5(KEY0.375) $458.85
130100461 WP MOUNT BAR KIT-POLY $266.80
130100811 1300 WG MOUNT BAR KIT WITH ROLLER $220.80
130700041 TRANS SPOUT DRIVE 1" DIA LAGGED $553.15
131200052 FORK-STRAIGHT 90DEG WIDE (5.125) $284.05
131200053 FORK-ANGLED WIDE (5.125) $361.10
150100461 WP MOUNT BAR KIT-POLY $255.30
150100811 WEATHER GUARD MOUNT BAR KIT-POLY $209.30
150100911 OBS WEATHER GUARD MOUNT BAR KIT-POL #VALUE!
200007100 BELT 20"-100SD-206'4" OAL $6,812.60
200007105 BELT 20"-105SD-216'4" OAL $7,142.65
200100461 WP MOUNT BAR KIT-POLY $312.80
200100811 WG ROLLER MOUNT KIT W/ROLLERS $371.45
200900701 SWING 6190 GBOX SIDE MT (SD) $328.90
200900702 SWING 6190 GBOX SIDE MT (GBOX) $227.70
240100811 WG ROLLER MOUNT KIT W/ROLLERS $317.40
240100821 24FL WG ROLLER MNT KIT $511.75
1002000172 CENTER SECTION 6' $645.15
1002000196 CENTER SECTION 8' $845.25
1300031324 HOPPER -LINER KIT SWING $173.65
1300071624 BELT 13"-1300 SWING(NEW)-34'6" OAL $862.50
1301001524 UNDERBIN LEG-24" $104.65
1302000112 CENTER SECTION 1' $407.10
1302000120 CENTER SECTION 20" $556.60
1302000124 CENTER SECTION 2' $1,193.70
1302000154 CENTER SECTION 4'6" $710.70
1302000160 CENTER SECTION 5' $916.55
1302000172 CENTER SECTION 6' $922.30
1302000530 OBS HOPPER SECTION 2'6" $2,180.40
1310000124 TRANSFER UPPER FRAME-RIGHT EXT.24" $303.60
1310000224 TRANSFER UPPER FRAME-LEFT EXT.24" $303.60

1310002124 UPPER COLTH FRAME KIT-1314LP 2" EXT $616.40

30



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

1502000288 SPOUT SECTION 7'4" $2,402.35
1800031324 HOPPER -LINER KIT SWING $276.00
1800071424 BELT 18"-1814LP E24-33' OAL $1,127.00
1810001024 OBS TRANSFER HOPPER EXT 2' $5,270.45
1810002024 LOWER CLOTH FRAME (1814E24) $129.95
1810002124 UPPER CLOTH FRAME (1814E24) $351.90
1857035324 BELT-18"-35TDFL 2'EXT-81'2" OAL $2,503.55
2000071624 BELT 18"-SWING E24-41'6" OAL $1,366.20
2002000160 CENTER SECTION 5' $1,864.15
10020001120 CENTER SECTION 10' $1,123.55
10020001144 CENTER SECTION 12' $1,205.20
10020001216 CENTER SECTION 18' $1,467.40
10020001235 CENTER SECTION 235" $1,777.90
13020001120 CENTER SECTION 10' $1,440.95
13020005120 OBS HOPPER SECTION 10' $3,762.80
20020001120 CENTER SECTION 10' $3,257.95
20020007120 BT HOPPER SECTION 10 $6,487.15
01001075AG DCL KIT CX2 TD A-FRAME 15S AGI $173.65
01001075WC DCL KIT CX2 TD A-FRAME 15S BW WC #VALUE!
10000275P OBS ELECTRIC MOTOR MOUNT $1,124.70
10000304P 10 SERIES COLLAPSABLE HOPPER KIT $1,237.40
1000BLK 10 SERIES BELT LACING KIT $116.15
1200BLK 1200 SERIES BELT LACING KIT $117.30
12020002WC OBS WCX SPOUT WESTFIELD $2,605.90
13000014P HD WHEEL & HITCH KIT FOR 1314 $2,080.35
13000275P 1300 TD ELECTRIC - MOUNT ONLY $623.30
1300030324P COLLAPSABLE HOPPER KIT - 2" EXT KIT $2,248.25
13000303P COLLAPSABLE HOPPER KIT 1314LP $1,377.70
13000304P COLLAPSABLE HOPPER KIT 1300 $1,334.00
13000305P COLLAPSABLE HOPPER KIT 1300 - OLD $1,235.10
13000306P FLASHING KIT 1300 - 2013+ $404.80
1300030824P FLASHING KIT 2' EXT 1314 $328.90
13000308P FLASHING KIT 1314LP $353.05
13000309P FLASHING KIT 1300 PRE 2013 $265.65
1300BLK 1300 SERIES BELT LACING KIT $118.45
13010008WC OBS SUSPENSION BRACKET-WESTFIELD $412.85
130100811WC OBS1300 WG MOUNT BARKIT W/ ROLLERWF $220.80
13010081WC OBS WG MT BAR MACH POLY RLLR WSTFLD $75.90
13012187-BK CLUTCH STOP BRACKET $46.00
13030001WC OBS STRAIGHT TONGUE - WESTFIELD $188.60

13030002WC OBSOLETE SEE - 13030042-RD #VALUE!

31



Part Number
13030016WC
13030017WC
13030024WC
13030042-BK
13030048-BK
13030053WC
13030064WC
13030065WC
13030096WC
13030100WC
13030102WC
13030105WC
13030115WC
13030116WC
13030122WC
13030151WC
13032094-BK
13032125WC
13042201WC
13042202WC
13060104-BK
13061006K

13070001-1

13070002-1

13070002-1ST

13070002ST
13070003ST
13070005ST
13070007-1
13070007ST
13070009ST
13070010ST
13070011ST
13090026WC
13092018WC
13100008WC
13120003WC
13120004WC

131200052WC

13120005WC
13120006WC

Belt Conveyor Parts

Description

OBS TONGUE- WESTFIELD

OBS CLEVIS- WESTFIELD

0OBS133540-45 TD UPRIGHT ARMS- WSTFD
13/15 TRACK SLIDER BLACK

45 FIELD LOADER UPRIGHT ARM BLACK
OBS 1330TD/1335FL UPRIGHT ARM - WF
OBS 13/15 ADJUSTABLE CLEVIS WESTFLD
OBS 15 SWING ADJUSTABLE TONGUE - WF
OBS FL Z-DROP TONGUE WESTFIELD

OBS AXLE 30-45-2-1/2 WITH 8 LUGS-WF
OBS AXLE ARM 30/35TD/45-2-1/2"-WF
OBS AXLE 65/75-6BOLT (W/12 LUGS) WF
OBS SEE 13030115-RD

OBS 1545TD AXLE ARM WF

OBS AXLE ARM 35-45TD HYD WESTFIELD
OBS SEE 13030151-RD

35/45 SMALL CABLE ATTACH BK

OBS BOLT ON ANGLE- WESTFIELD
OBS13S 5'WEATHER GUARDSTD61-1/2"-WF
OBS 135S 5' WEATHER GUARD FLR61-1/2"
PUMP MOUNT -PINCH DRIVE

TRANS GAS MOUNT KIT W/HANDLE
6-1/2" S-DR ROLLER W/1"SHAFT

8-1/2" S-DR ROLLER W/1" SHAFT

8-1/2" S-DR ROLLER W/1" SHAFT ST
8-1/2 DRIVE ROLLER-STN LAGGED
TAKE-UP ROLLER ST/STL

WRAP ROLLER-ST/STEEL

SPOUT DRIVE ROLLER 1" LAGGED

SPOUT DRIVE ROLLER-STN URE
HOP/SPOUT ROLLER URE ST/STL

S-DRIVE RETURN ROLLER-STAINLESS

OBS TRANSFER TRANSITION S-ST/STEEL
OBS SWIVEL BASE- WESTFIELD

OBS MOUNTING TAB- WESTFIELD

OBS HOPPER HANDLE WESTFIELD

OBS WALKING BEAM - WF

OBS WALKING BEAM-STEERING - WF
OBS FORK-STRAIGHT 90DEG WIDE WSTFLD
OBS FORK-STRAIGHT - WF

OBS FORK-ANGLED - WF

32

1/1/2024
List Price
$416.30
$226.55
$593.40
$792.35
$535.90
$470.35
$361.10
$404.80
$564.65
$1,480.05
$534.75
$2,022.85
#VALUE!
$880.90
$535.90
#VALUE!
$42.55
$58.65
$322.00
$322.00
$116.15
$1,008.55
$991.30
$742.90
$1,035.00
$1,124.70
$523.25
$522.10
$529.00
$1,014.30
$650.90
$395.60
#VALUE!
$650.90
$25.30
#VALUE!
$1,079.85
$978.65
$284.05
$399.05
$507.15




Belt Conveyor Parts 1/1/2024

Part Number Description List Price

13120007WC OBS STEERING PIPE - WF $80.50
13120008WC OBS LOCKING PIPE - WF $80.50
13120023WC OBS STEERING STOP - WF $106.95
13120029WC OBS WM HANDLE WITH GRIP WESTFIELD $56.35
13120125WC OBS STEERING WELDMENT $303.60
13122023WC OBS STEERING LINK ARM - WF $186.30
13122078WC OBS HANDLE JOINT - WF $49.45
13122087WC OBS WM STEERING HANDLE PIPE -WF $39.10
1357518K BELT RETURN -WG 2-5FL 4-5STD BOLTON $3,770.85
15000104WC OBSTDFL HYD SUSPENSION KITWESTFIELD $660.10
15000105WC OBS 35-45 TDFL HYD AXLE ARM KIT WF #VALUE!
15000291WC OBSFX HOPPER -COLLAPSABLE FL FMD WF H#VALUE!
15000293WC OBS FX SHORT HOPPER COLLAPSIBLE WF #VALUE!
15000295HM OBSHCX2 HOPPER-COLLAPSABLE FL FMD H#VALUE!
15000295WC OBS WCX2 HOPPER-COLLAPSABLE FL FMD #VALUE!
15000296HM OBS HCX2 HOPPER-COLLAPSABLE FL FMD H#VALUE!
15000296WC WCX2 HOPPER-COLLAPSABLE FL FMD SH #VALUE!
15000303P HOPPER -COLLAPSABLE 1515 $1,982.60
15000304HM HOPPER -COLLAPSABLE STD - HUTCH $1,265.00
15000304P HOPPER -COLLAPSABLE STD $1,265.00
15000304WC OBS STD HOPPER-COLLAPSIBLE WF #VALUE!
15000306P HOPPER -FLASHING ONLY STD $274.85
15000307P HOPPER LINER KIT FL & TRANSFER $155.25
15000308P HOPPER -FLASHING FL & TRANSFER $474.95
15000323HM OBS HCX2 HOPPER TYPE TRANSFER $9,492.10
15000323WC OBS WCX2 HOPPER TYPE TRANSFER $9,492.10
15000325HM OBS FX-HOPPER TYPE -TRANSFER- HUTCH $9,197.70
15000325WC OBS FX-HOPPER TYPETRANSFERWESTFIELD H#VALUE!
1500BLK 1500 SERIES BELT LACING KIT $139.15
1500CX3BLK 1500 SERIES CX3 BELT LACING KIT $146.05
15010000-BK DNR - SPRING IDLER TENSIONER $707.25
15010058K HEX ROLLER KIT $454.25
15010059K GUIDING ROLLER KIT $552.00
150100811WC OBS WEATHER GUARD MOUNT BARKIPOLYWF H#VALUE!
15010081WC OBS WTHR GUARD MT BAR MACH POLYRLLR $116.15
150100911-BK WEATHER GUARD MOUNT BAR KIT-POLY $163.30
15010093-BK OBS TORSION ARM RECEIVER $126.50
15010103WC OBS HIGH CABLE BRIDGE - WF H#VALUE!
15020005ST HOPPER SECTION 20' STAINLESS $14,854.55
15020027WC OBS BT HOPPER 2'6" 12GA WESTFIELD $2,856.60

15020028WC OBS FX SPOUT SECTION 20' 35FL WF $4,434.40

33



Part Number
15020030WC
15020032WC
15020033HM
15020033WC
15020034WC
15020040ST

15020040WC
15020045ST

15020045WC
15020051HM
15020051WC
15020052HM
15020052WC
15020053HM
15020053WC
15020054WC
15020058WC
15020089WC
15020094WC
15020104HM
15020104WC
15020114HM
15020114WC
15020115WC
15020116WC
15020117WC
15020118HM
15020118WC
15020129WC
15020216WC
15030005WC
15030007-BK
15030015WC
15031001WC
15031039WC
15031040WC
15031041WC
15031043WC
15031044WC
15032030WC
15040001HM

Belt Conveyor Parts

Description

OBS SPOUT SECTION 20' WELD ON TRACK
OBS 1545FL CENTER WELD ON WESTFIELD
1545FL CENTER - WELD ON EPA - HUTCH
1545FL CENTER - WELD ON EPA

OBS BT HOPPER 10' W/BRKTS WESTFIELD
BT HOPPER 10' WITH SD BKTS-STNLSS
OBS BT HOPPER SECTION 10' W SD BKTS
SPOUT 10' W/CABLE RTRN BKT-STNLSS
OBSSPOUT SECTION10'W/CABLE RTRN BKT
BOTTOM TUBE WITH ANCHORS - HM

OBS BOTTOM TUBE WITH ANCHORS - WF
SUSPENSION BRACKET TUBE - HM

OBS SUSPENSION BRACKET TUBE - WF
UPPER CENTER 20' MID TRUSS - HM

OBS UPPER CENTER 20' MID TRUSS - WF
OBS UPPER CENTER TUBE 10' WF

OBS CENTER 5' TUBE -90- WESTFIELD

OBS SPOUT SECTION 20'W/ RTRN MOUNTS
OBS SPOUT SECTION 15'W/CABL RTRN WF
35TDFL FX SHORT UPPER CENTER 10' HM
OBS 35TDFL FXSHORT UPPER CENTER 10'
35TDFL FX UPPER CENTER TUBE 10' HM
OBS 35TDFL FX UPPER CENTER TUBE 10'
OBS TD SPOUT SECTION 20' W/RTRN MTS
OBS FX40TDFL UPPER CENTER TUBE 15WF
OBS45TDSPT SECT 20' W/RTRN MOUNT WF
45TDFL UPPER CENTER 20' CX2 HM

OBS 45TDFL UPPER CENTER 20' CX2 WC
OBS 1545TD SPOUT 20' WF

OBS TRANSFER SPOUT CX2 5' WESTFIELD
OBS BELT TIGHTNER HITCH WESTFIELD
HITCH FL (ONE PC) BLACK

OBS 15 SERIES HITCH- RD

OBS 65/75 TRANSPORT BRACE WF

OBS 85 LIFT ARM LEFT- WESTFIELD

OBS 85 LIFT ARM RIGHT- WESTFIELD

OBS 85 AXLE ARM- WESTFIELD

OBS 85 UPPER LIFT ARM BRACEWESTFELD
OBS LOWER LIFT ARM BRACE 85- WSTFLD
OBS CROSS BRACE- WESTFIELD

PINCH SD BOTTOM GUARD HUTCH

34

1/1/2024
List Price
$5,103.70
$5,086.45
$4,466.60
$4,466.60
$4,932.35
$16,602.55
$5,270.45
$9,886.55
$2,628.90
$4,008.90
$4,008.90
$3,827.20
$3,827.20
$2,984.25
$2,984.25
$1,572.05
$1,283.40
$4,717.30
$3,335.00
$2,022.85
$2,022.85
$2,296.55
$2,296.55
$4,938.10
$4,938.10
$5,370.50
$3,820.30
$3,820.30
$4,782.85
$2,919.85
$600.30
$481.85
$1,025.80
$967.15
$1,386.90
#VALUE!
$1,874.50
$1,567.45
$1,009.70
$140.30
$236.90




Part Number
15040001WC
15040040-BK
15042093HM
15042093WC
15042094WC
15042101-BK
15042102-BK
15042102-RD
15042103-BK
15042104-BK
15042107-BK
15042118-BK
15042119-BK
15042121-BK
15042121-RD
15060022WC
15060096-BK
15061006K
15061022HM
15061022WC
15061068-BK
15070002ST
15070005ST
15070008ST
15070009ST
15070013ST
15070019ST
15070030ST
15090008WC
15090009HM
15090009WC
15090017WC
15090027WC
15092044WC
15100004WC
15100011WC
15100016HM
15100016WC
15100036-BK
15100040ST
15100074-BK

Belt Conveyor Parts

Description

OBS PINCH SD BOTTOM GUARD WESTFIELD
PINCH DRIVE FRONT GUARD BLACK

OBS SPOUT BOTTOM COVER- HUTCH

OBS SPOUT BOTTOM COVER- WESTFIELD
OBS HOPPER GUARD BRACKET- WESTFIELD
WEATHER GUARD 5' STD - 61-1/2" BLK
WEATHER GUARD 5' FLR -61-1/2" BLACK
WEATHER GUARD 5' FLR -61-1/2" RED
WEATHER GUARD 5' FLAT - 61-1/2" BLK
WEATHER GUARD 3'STD - 37-1/2" BLK
WEATHER GUARD 2.5' STD -31-1/2" BLK
WEATHER GUARD 1'(13-1/2") BLACK
WEATHER GUARD 2'(25-1/2") BLACK
WEATHER GUARD 10' STD -121-1/2" BLK
WEATHER GUARD 10' STD -121-1/2" RED
OBS MOVER FLANGE SUPPORT -WF

CX3 TD MOTOR BASE W/ NUT BLACK
TRANS GAS MOUNT KIT W/HANDLE
FX-TD PINCH MOUNT HUTCH

OBS FX - TD PINCH MOUNT WESTFIELD
OBS TAKE UP SLIDER WELD RIGHT BLK
8-1/2" DRIVE ROLLER STN LAGGED

WRAP ROLLER STAINLESS

SDRIVE TAKE-UP ROLLER-ST/STEEL
HOPPER/SPOUT ROLLER URE-SS

SPOUT DRIVE ROLLER 1-1/4"-ST

3-1/2" PINCH ROLLER (STAINLESS)

DRIVE ROLLER-6-1/2" W/EXT SHAFT ST
OBS TRANSFER SUPPORT BRACE-LH - WF
SWING HOPPER BASE- HUTCH

OBS SWING HOPPER BASE- WESTFIELD
OBS TRANSPORT ADJUSTMENT ARM - WF
OBS SWING SWIVEL TOP- WESTFIELD

OBS SUPPORT BRACE SPACER- WESTFIELD
OBS TRANSFER SPOUT HANDLE WESTFIELD
OBS TRANSFER HITCH WESTFIELD

HCX2 TRANSFER HOPPER

OBS WCX2 TRANSFER HOPPER

CX3 HOPPER SUB-TD-BLACK

15FL HOPPER-STD STAINLESS

CX3 HOPPER UPPER FRAME KIT

35

1/1/2024
List Price
$236.90
$113.85
$288.65
#VALUE!
$93.15
$266.80
$266.80
$266.80
$290.95
$173.65
$188.60
$158.70
$143.75
$428.95
$555.45
$925.75
$178.25
$1,478.90
$754.40
$754.40
$194.35
$1,476.60
$655.50
$830.30
$823.40
$897.00
$632.50
$1,758.35
$332.35
$1,665.20
$1,665.20
$703.80
$303.60
$77.05
$293.25
$227.70
$5,488.95
$5,488.95
$10,829.55
$10,272.95
$435.85




Belt Conveyor Parts 1/1/2024

Part Number Description List Price

15102002WC OBS WHEEL STRUT WESTFIELD $58.65
15102084WC OBS FX2 TR CABLE SHEAVE BRACKET WC #VALUE!
15120001WC OBS WHEEL MOVE BASE LEFT - WF $1,943.50
15120002WC OBS WHEEL MOVE BASE RIGHT -WF $1,943.50
15120003WC OBS CAM LIFT - WF $3,417.80
15120004WC OBS SWIVEL BLOCK -WF $109.25
15120013-BK DNM-SWM THIN LINKAGE W/BUSHINGS $198.95
15120029-BK SEE PARTK-15-70-BK #VALUE!
15120038-BK DNM-SWM THIN LINKAGE $164.45
15121001WC OBS CROSS BRACE WESTFIELD $43.70
15121009WC OBS CASTER STEERING LINK WESTFIELD $106.95
15121011WC OBS SLIDER LOWER WELDMENT WESTFIELD $480.70
15121012WC OBS MOVER KIT AXLE WELDMENT WSTFLD $1,355.85
15121016WC OBS STEERING LINK WELDMENT WSTFLD $162.15
15121021WC OBS TRANSPORT FRAME PIPE WELDMENT $765.90
15121027WC OBS STEERING PIVOT RH WESTFIELD $132.25
15121028WC OBS STEERING PIVOT LH WESTFIELD $132.25
15121029WC OBS WALKING BEAM RH WESTFIELD #VALUE!
15121030WC OBS WALKING BEAM LH WESTFIELD #VALUE!
15555545HM FX-15 HOPPER RLLER KIT -FL HUTCH $9,765.80
15555545WC OBSFX15 HOPPER RLLER KITFL WESTFIED $9,298.90
15555547HM OBS HCX2-15 HOPPER RLLER KIT -FL $10,984.80
15555547WC OBS WCX2-15 HOPPER RLLER KIT -FL $10,984.80
15556910WC WCX2 HOPPER -COLLAPSABLE FL #VALUE!
15582000WC OBS 15 SWING BASE/BELT SHIELD ASSY #VALUE!
15590137-BK UM GEARBOX MOUNT BLK $151.80
15597003HM FX - SPOUT PINCH RLLR KIT- HUT $1,930.85
15597003WC FX - SPOUT PINCH RLLR KIT- WES $1,930.85
18000275P ELEC TOP DRIVE MOUNT (1800) $767.05
1800030324P HOPPER -COLLAPSABLE SWING $1,982.60
1800030324PWC HOPPER -COLLAPSABLE SWING WF $1,982.60
18000303P HOPPER -COLLAPSABLE 1814 $1,874.50
18000304P HOPPER -COLLAPSABLE STD $1,424.85
18000306P HOPPER -FLASHING ONLY $980.95
1800030824P HOPPER -FLASHING ONLY FL E24 $412.85
18000308P HOPPER -FLASHING ONLY 1814 $350.75
18000323WC HOPPER TYPE -SWING TRANS 2' EXT $9,231.05
1800BLK 1800 SERIES BELT LACING KIT $169.05
18010017WC OBS GUIDING RETURN ROLLER BRACKET #VALUE!
1810001024WC OBS TRANSFER HOPPER EXT 2'- WESTFLD #VALUE!

18100012WC OBS ADJUSTMENT LINK LEFT WESTFIELD $97.75

36



Part Number
18102021WC
20000304P

20000304PWC

20000306P
2000BLK
20010009WC
20010023WC
20010029WC

200100811WC

20010081WC
20010105WC
20020009WC
20020023WC
20020150HM
20020150WC
20020151HM
20020151WC
20020152HM
20020152WC
20020153HM
20020153WC
20020155HM
20020155WC
20020156HM
20020156WC
20020500HM
20020500WC
20020501HM
20020501ST

20020501WC
20020502HM
20020502WC
20020503HM
20020503WC
20020506WC
20020507HM
20020507WC
20020508HM
20020508WC
20030001WC
20030004WC

Belt Conveyor Parts

Description

OBS BENT ADJUSTMENT ARM L WESTFIELD
HOPPER - COLLAPSABLE STD

OBS HOPPER - COLLAPSABLE STD WF
HOPPER KIT -FLASHING ONLY

2000 SERIES BELT LACING KIT

OBS SDRIVE MOUNT - BOTTOM WF

OBS HAND WINCH MOUNT WC

OBS SA COLLAP HANDLE MOUNTWESTFIELD
OBS WG ROLLER MOUNT KIT W/ROLLERSWF
OBS WG DUAL MOUNT BAR- WESTFIELD
OBS HIGH CABLE BRIDGE - WF

OBS CENTER SECTION 5'-W/ WINCH BRKT
OBS 20FL SPOUT 20" WF

SPOUT-20105 W/ANCHOR- HUTCH

OBS SPOUT-20105 W/ANCHOR- WESTFIELD
CENTER 10' -20105 W/MOUNTS - HM

OBS CENTER 10' -20105 W/MOUNTS - WF
CENTER 20'-20/24105+ W/MOUNTS - HM
OBS CENTER 20'-20/24105+W/MOUNTSWF
CENTER 20'-20/24105+UP SUSP BKT HM
OBS CENTER 20-20/24105+ UP SUSP BKT
CENTER20'-20/24105LOWER SUSP BRT HM
OBS CENTER20'-20/24105 LWER SUSPBRT
CENTER 20'-20/24105 S-DRIVE BRT HM
OBS CENTER 20'-20/24105 S-DRIVE BRT
SPOUT- HUTCH

OBS SPOUT- WESTFIELD

HOPPER- HUTCH

HOPPER STAINLESS

OBS HOPPER- WESTFIELD

CENTER 20' -BRIDGE ONE END HM

OBS CENTER 20' -BRIDGE ONE END
CENTER 20' -MID BRIDGE HM

OBS CENTER 20' -MID BRIDGE WF

OBS CENTER 20'UPPR SUSP BRKT MID WF
CENTER 20' -LOWER SUSP BRKT HM

OBS CENTER 20'-LOWER SUSP BRKT - WF
CENTER 20'-UPPER SUSP BRKT 85/95 HM
OBS CENTER 20'UPPER SUSP BRKT 85/95
OBS 20 TRACK SLIDER WESTFIELD

OBS 20 SWING ADJUSTABLE TONGUE WF

37

List Price

1/1/2024

$41.40
$1,424.85
#VALUE!
$447.35
$186.30
$201.25
$702.65
$134.55
$353.05
$334.65
$915.40
$1,827.35
$9,722.10
$5,053.10
$5,053.10
$3,493.70
$3,493.70
$5,838.55
$5,838.55
$8,229.40
$8,229.40
$8,031.60
$8,031.60
$7,829.20
$7,829.20
$5,737.35
$5,737.35
$5,304.95
#VALUE!
$5,304.95
$5,991.50
$5,991.50
$5,930.55
$5,930.55
$5,676.40
$5,676.40
$5,676.40
$7,448.55
$7,448.55
$1,223.60
#VALUE!



Part Number
20030005WC
20030007WC
20030016WC
20030017WC
20030046WC
20030050WC
20030051WC
20030107WC
20030109WC
20030126WC
20030128WC
20030129WC
20030130WC
20030131WC
20030141WC
20030142WC
20030148WC
20030149WC
20030150WC
20030200WC
20030500WC
20040004WC
20040006WC
20040011HM
20040011WC
20042090WC
20042093HM
20042093WC
20042202WC
20042203WC
20042204WC
20042301WC
20060500HM
20060500WC
20090007WC
20090008WC
20090026WC
20090027WC
20090066HM
20090066WC
20090067WC

Belt Conveyor Parts

Description

OBS 20 ADJUSTABLE CLEVIS- WESTFIELD
OBS LRG CABLE ATTACHMENT WESTFIELD
OBS TONGUE- WESTFIELD

OBS CLEVIS- WESTFIELD

OBS 20 SERIES HITCH- WESTFIELD

OBS AXLE ARM 45 WC

OBS UPRIGHT 2045 WC

OBS AXLE 45 (WITH 12 LUGS) WC

OBS AXLE EXTENDABLE 85- WESTFIELD
OBS LOWER LADDER BRACE 65/95-WSTFLD
OBS AXLE ARMLOWERS85/95 LH WESTFIELD
OBS AXLE ARMLOWER 85/95 RHWESTFIELD
OBS AXLE ARM CROSS BRACE LONG85/120
OBS AXLE ARM CROSSBRACE SHORT85/120
OBS LIFT ARM 85/95- WESTFIELD

OBS LADDER ARM 85/95- WESTFIELD

OBS AXLE ARM UPPER LH85/95WESTFIELD
OBS AXLE ARM UPPER RH85/95WESTFIELD
OBS AXLE ARM 65/75 WESTFIELD

OBS HITCH 20 FL (ONE PC) WESTFIELD

OBS AXLE EXTENSION (WITH 6 LUGS) WF
OBS SWING S-DR COUPLING GUARD(1/2)
OBS 5190 GEARBOX GUARD- WESTFIELD
S-DRIVE BOTTOM GUARD- HUTCH

OBS S-DRIVE BOTTOM GUARD- WESTFIELD
OBS S-DR TO HOPPER GD-WESTFIELD RED
20 SPOUT BOTTOM COVER- HUTCH

OBS20 SPOUT BOTTOM COVER- WESTFIELD
OBS WEATHER GUARD 5'FLR-61-1/2" WST
OBS WEATHER GUARD 3' STD-36"WESTFLD
OBS WEATHER GRD 5'FLT-61-1/2"WESTFD
OBS WEATHER GUARD 10'STD -121-1/2"
S-DRIVE PINCH- HUTCH

OBS S-DRIVE PINCH- WESTFIELD

OBS TRANSFER SUPPORT BRACE LH WSTFD
OBS TRANSFER SUPPORT BRACE-RH-WF
OBS SWIVEL BASE RED

OBS SWIVEL TOP- WESTFIELD

HOPPER BASE- HUTCH

OBS HOPPER BASE- WESTFIELD

OBS GEARBOX MOUNT PLATFORMWESTFIELD

38

1/1/2024
List Price
#VALUE!
$426.65
$377.20
#VALUE!
$1,437.50
$734.85
$844.10
$1,695.10
$1,978.00
$370.30
$2,887.65
$2,843.95
$529.00
$537.05
$1,892.90
$2,103.35
$916.55
$916.55
$1,746.85
$792.35
$1,169.55
$103.50
$290.95
$440.45
$440.45
$425.50
$615.25
$615.25
$272.55
$281.75
$307.05
$522.10
$2,495.50
$2,495.50
$480.70
$529.00
$1,014.30
$575.00
$2,869.25
$2,732.40
$803.85




Part Number

200900701WC
200900702WC

20090071WC
20090076WC
20090083WC
20090090WC
20092008WC
20092152WC
20120111WC
2057535K
2300143S
24000275P
2400BLK

240100811WC
240100821WC

24011001WC
24020011WC
24020154WC
24020156BK

24020156HM
24020158WC
24020501HM
24020501WC
24020504HM
24020504WC
24030046WC
24030050WC
24030096WC
24030201WC
24030202WC
24030204WC
24030210WC
24030223WC
24032338WC
24032340WC
24032343WC
24032346WC
24032351WC
24032353WC
24032354WC
24032355WC

Belt Conveyor Parts

Description

OBS SWING 6190 GBOX SIDE MT (SD)WF
OBS SWING 6190GBOX SIDE MT (GBOX)WF
OBS GEARBOX MOUNT ANGLE BRKT - WF
OBS VALVE BRACKET PS DUALWESTFIELD
OBS POWER SWING BASE(DUAL MOTOR)WF
OBS POWERSWING AXLE ASSY DUAL MOTOR
OBS SUPPORTBRACE SPACER(20 SWING)WF
OBS POWERSWING FILLER RING 1-7/8"WF
OBS 20/24105+ SWING TRANS ARM EXT
BELT RETURN -WG 2-5FL 1-5STD 5-10ST
SHAFT SEAL KIT PARK PUMP

24" TD ELECTRIC -MOUNT ONLY

2400 SERIES BELT LACING KIT

OBS WG ROLLER MOUNT KIT W/ROLLERSWF
OBS 24FL WG ROLLER MNT KIT

OBS RETURN ROLLER BRACKET

OBS PITSTOP SPOUT - 24" BELT NEW WF
OBS SPOUT-24105 W/ANCHOR WF
CENTER 20'-24105 S-DRIVE AGI

CENTER 20'-24105 S-DRIVE BRT - HM

OBS SPOUT - 9' 24120 W/ANCHOR WF
HOPPER - 24" BELT HUTCH

OBS HOPPER - 24" BELT WESTFIELD

SPOUT - 24" BELT HUTCH

OBS SPOUT - 24" BELT WESTFIELD

OBS 24 SERIES HITCH WESTFIELD

OBS 24 RAIL FRAME CROSS BRACE WC

OBS 24 Z-DROP TONGUE WESTFIELD

OBS 20/24105+ AXLE END - LH

OBS 20/24105+ AXLE END - RH

OBS 20/24105+ LOWER AXLE ARM WELD'T
OBS 20/24105+ SCISSOR REST

OBS 20/24105+ AXLE EXTENSION WSTFLD
OBS 20/24 TRUSS TUBE WELD'T

OBS 20/24 LONG ADJUST TUBE

OBS 20/24 LOW TRUSS TOWER WELD'T
OBS 20/24 HIGH TRUSS WELD'T

OBS TRUSS CROSS BRACE, LONG

OBS JOINER PLATE 1

OBS JOINER PLATE 2

OBS END JOINER PLATE

39

List Price

1/1/2024

$328.90
$227.70
$178.25
$341.55
$1,389.20
$3,237.25
$103.50
$28.75
$683.10
$11,933.55
$39.10
$692.30
$224.25
$302.45
$486.45
$115.00
$6,611.35
$5,613.15
$10,471.90
$7,901.65
$8,028.15
$5,661.45
$5,661.45
$5,370.50
$5,370.50
$1,505.35
$257.60
$504.85
$1,646.80
$1,646.80
$3,949.10
$499.10
$2,065.40
$951.05
$1,123.55
$288.65
$312.80
$278.30
$73.60
$73.60
$71.30



Part Number
24040001HM
24040001WC
24041038WC
24042090WC
24042093WC
24042094WC
24042201WC
24042202WC
24042211WC
24042221WC
24042222WC
24042223WC
24060500HM
24060500WC
24070510ST

24090023WC
24090026WC
24090027WC
24090066WC
24100010WC
24100030WC
24101122WC
24101123WC
25010001-BK
25010001WC
25010005-BK
25010005WC
25010010WC
25010015-BK
25010015WC
25030003WC
25030007WC
25030008WC
25030053WC
25050002WC
9201-00308

9215-00025

9216-00015

9216-00035

9309-00002

9409-00013

Belt Conveyor Parts

Description

S-DRIVE BOTTOM GUARD-HM

OBS S-DRIVE BOTTOM GUARD-WF

OBS SHAFT GUARD(FL-210)- WESTFIELD
OBS S-DR TO HOPPER GUARD RED WF

OBS 24 SPOUT BOTTOM COVER

OBS GUARD -ABOVE S-DRIVE RED WF

OBS 24-WEATHER GD 5' STD61-1/2" RED
OBS 24WEATHER GD 5' FLR-61-1/2" RED
OBS 24WEATHER GUARD 10 STD - RED WF
OBS24FLWEATHER GUARD 5'STD WC61-1/2
OBS 24FL-WG 5' FLARE WC - 61-1/2"
OBS24FLWEATHER GUARD 5'FLT WC61-1/2
24 SERIES S-DRIVE HUTCH

OBS 24 SERIES S-DRIVE WESTFIELD

RAIL FL TAKEUP ROLLER-24 STAINLESS
OBS 15/20/24 TRANSPORT ARM OFFSETWF
OBS 24-SWIVEL BASE WF RED

OBS 24-SWIVEL TOP WF

OBS 24-HOPPER BASE WF

OBS 24 TRANSFER HOPPER WF

OBS 24FL HOPPER

OBS 24FL TRANSITION TOP FILLER WF

OBS 24FL TRANSITION BOTTOM FILLERWF
PITSTOP TIGHTENER-BK

OBS PITSTOP TIGHTENER WESTFIELDRED
PITSTOP TONGUE-BK

OBS PITSTOP TONGUE WESTFIELD (RED)
OBS PITSTOP MOVER TONGUE WF

CABLE GUIDE - PIT-BK

OBS CABLE GUIDE - RED

OBS AXLE WELDMENT WESTFIELD

OBS FLAP WELDMENT RIGHT WESTFIELD
OBS FLAP WELDMENT LEFT WESTFIELD
OBS FRONT WHEEL MOUNT

OBS BEARING TIGHTENER MOUNT WF RED
HEX BOLT, 1X8 GR8

OBS - DOWNSPOUT 12"13" SECTION
STORM SNAP-DOWN LATCH

VALVE HANDLE

ROLLER CHAIN, #60, 35 LNKS + C
HYDRAULIC OIL FILTER, CPL-752-10

40

1/1/2024
List Price
$514.05
$514.05
$170.20
$129.95
$468.05
$358.80
$580.75
$358.80
$525.55
$512.90
$640.55
$552.00
$2,954.35
$2,954.35
$645.15
$1,756.05
$1,455.90
$573.85
$4,820.80
$5,372.80
$6,954.05
$41.40
$56.35
$132.25
$128.80
$258.75
$254.15
$317.40
$190.90
$186.30
$3,583.40
$1,810.10
$1,810.10
$1,685.90
$43.70
$27.60
#VALUE!
$9.20
$18.40
$25.30
$92.00




Belt Conveyor Parts 1/1/2024

Part Number Description List Price

BELTING $0.00
HRDW-13-01 WINCH KIT $48.30
HRDW-13-02 WELD ON TRACK BOLT KIT $109.25
HRDW-13-03 TRACK BOLT KIT $136.85
HRDW-13-04 ELEC MOTOR SWITCH HARDWARE KIT $215.05
HRDW-13-06 DOWNSPOUT FASTENER KIT $26.45
HRDW-15-01 MOVER FRAME & FLANGE SUPPORT $88.55
HRDW-15-02 MOTOR INSTALL & IDLER PULLY KIT $55.20
HRDW-15-03 MOTOR MOUNT SIDE HARDWARE KIT $93.15
HRDW-15-04 WM ASSY BOLT KIT $80.50
HRDW-15-05 WM CHASS BOLT KIT $147.20
HRDW-15-06 WM ARM BOLT KIT $111.55
HRDW-15-07 TUBE 16-BOLT KIT $57.50
HRDW-15-08 TUBE BOLT KIT (8-BOLT) $62.10
HRDW-15-09 TRUSS BOLT KIT $135.70
HRDW-15-10 85-100 TRUSS BOLT KIT $246.10
HRDW-15-11 TRUSS 15100 EXTRA BOLT KIT $74.75
HRDW-15-12 SPOUT RLLR BOLT KIT $70.15
HRDW-15-13 SPOUT RLLR BOLT KIT (TD) $23.00
HRDW-15-14 HOOD POLY HARDWARE KIT $55.20
HRDW-15-15 HITCH BOLT KIT $69.00
HRDW-15-16 HITCH-FL HARDWARE KIT $70.15
HRDW-15-17 TONGUE STANDARD HARDWARE KIT $80.50
HRDW-15-18 HOPPER ROLLER KIT $81.65
HRDW-15-19 COLLAPSABLE HOPPER HARDWARE KIT $69.00
HRDW-15-20 HOPPER BOLT KIT $64.40
HRDW-15-21 65-75 FLASHING BOLT KIT $59.80
HRDW-15-22 1515LP FLASHING BOLT KIT $71.30
HRDW-15-23 FX-FLASHING BOLT KIT $72.45
HRDW-15-24 COLLAPSABLE HOPPER HARDWARE KIT $20.70
HRDW-15-25 FRAME 65/75 U-BOLT KIT $338.10
HRDW-15-26 FRAME BOLT KIT 65/75 $243.80
HRDW-15-27 FRAME 85/90 U-BOLT KIT $437.00
HRDW-15-28 FRAME 85/90 BOLT KIT $310.50
HRDW-15-29 FRAME 15100 EXTRA BOLT KIT $287.50
HRDW-15-30 FRAME BOLT KIT $140.30
HRDW-15-31 15FL FRAME BOLT KIT $125.35
HRDW-15-32 DNRM BELT RETURN HARDWARE KIT $65.55
HRDW-15-33 BELT RETURN HW KIT WG2-5FL 2-10STD $69.00
HRDW-15-34 BELT RETURN BOLT KIT 65/75 $79.35

HRDW-15-35 BELT RTN BOLT KIT WG2-5FL 6/7-10STD $85.10

41



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

HRDW-15-36 BELT RETURN 15100 EXTRA BOLT KIT $57.50
HRDW-15-37 SPOUT BOTTOM GUARD BOLT KIT $55.20
HRDW-15-38 SD TO HOPPER BOLT KIT $58.65
HRDW-15-39 MOVER FRAME KIT $75.90
HRDW-15-40 S-DRIVE MOUNT KIT $65.55
HRDW-15-41 MOTOR SUB-ASSY BOLT KIT $78.20
HRDW-15-42 1565-100 MOTOR SUB-ASSY BOLT KIT $75.90
HRDW-15-43 PLASTIC GD $64.40
HRDW-15-45 DNRM INSPECTION STEP BOLT KIT $113.85
HRDW-15-47 CONTROL COVER HARDWARE KIT $10.35
HRDW-15-48 GAS TANK BOLT KIT $58.65
HRDW-15-72 GEARBOX MOUNT BOLT KIT $52.90
HRDW-15-74 PTO SHAFT BOLT KIT $26.45
HRDW-15-76 3 PIECE CLEVIS BOLT KIT $127.65
HRDW-15-93 PTO MOUNT KIT $78.20
HRDW-20-01 20/24S S-DRIVE MOUNT KIT $17.25
HRDW-20-05 SPOUT ROLLER KIT $33.35
HRDW-20-06 HOOD POLY KIT $8.05
HRDW-20-07 HITCH BOLT KIT $13.80
HRDW-20-08 MOTOR INSTALL & IDLER PULLEY $14.95
HRDW-20-09 COLLAPSABLE HOPPER 20FL $17.25
HRDW-20-10 20FL HOPPER-FLASHING ONLY $24.15
HRDW-20-11 20 UPRIGHT STIFFENER BOLT KIT $25.30
HRDW-20-12 MOVER AXLE HARDWARE $19.55
HRDW-20-13 S-DRIVE BOTTOM GUARD $8.05
HRDW-20-14 PLASTIC GUARD $17.25
HRDW-20-15 ENGINE BACK KIT (SUB MOTOR) $24.15
HRDW-20-16 20S INSPECTION STEP $134.55
HRDW-20-17 WET BOLT KIT $17.25
HRDW-20-19 2045 WG BELT RETURN BOLT KIT $47.15
HRDW-20-29 HITCH STANDARD BOLT KIT $20.70
HRDW-20-30 TONGUE STANDARD BOLT KIT $75.90
HRDW-20-31 HOPPER ROLLER BOLT KIT $33.35
HRDW-20-32 HOPPER COLLAPSABLE BOLT KIT $36.80
HRDW-20-34 BELT RETURN BOLT KIT $70.15
HRDW-20-37 PINCH S-DRIVE TOP GUARD BOLT KIT $6.90
HRDW-20-40 20/24S TUBE 15-BOLT KIT $23.00
HRDW-20-50 20/24 FRONT PTO DRIVE GUARD HRDW $14.95
HRDW-20-52 20/24 FRONT PTO SIDE GEARBOX HRDW $101.20
HRDW-25-02 PITSTOP FLASHING HARDWARE $246.10
LACING TOOLS, PARTS & KITS $0.00

42



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

P0111501 DNR STUD 3/4"X19-1/4" UNC B7 PLATED $20.70
P0111602 BOLT WHEEL 611, #20 X %" X 1-3/4" $8.05
P0113000 BOLT SPRING TENSION $14.95
P0113001 CRG BOLT, 1/2X2 ZN $3.45
P0113003 CRG BOLT, 1/2X2-1/2 ZN $3.45
P0113004 CRG BOLT, 1/2X1-1/2 ZN $2.30
P0113007 CRG BOLT, 5/8X2 ZN $4.60
P0113008 CRG BOLT, 7/16X1-1/2 $2.30
P0113009 OBS BOLT CARRIAGE 1/2"X2-3/4" GR.5 $5.75
P0113013 CRG BOLT, 7/16X1 GR5 ZN $2.30
P0113015 CRG BOLT, 3/8X1 ZN $2.30
P0113016 CRG BOLT, 3/8X3/4 ZN $2.30
P0113020 CRG BOLT, 5/16X1-1/2 ZN $2.30
P0113022 CRG BOLT, 1/4X3/4 GR5 ZN $2.30
P0113024 CRG BOLT, 1/2X1-3/4 ZN TAP $3.45
P0113025 CRG BOLT, 1/4X1 ZN TAP $2.30
P0113026 CRG BOLT, 1/4X2 ZN TAP $2.30
P0114001 TAP BOLT, 3/4X3-1/2 ZN $4.60
P0114002 TAP BOLT, 1/2X3-1/2 ZN $2.30
P0114003 OBS BOLT TAP 1/2 X 4-1/2 PLATED $4.60
P0114004 TAP BOLT, 1/2X3 GR5 ZN $2.30
P0114005 TAP BOLT, 1/2X2-1/2 GR8 ZN $2.30
P0114006 TAP BOLT, 3/4X5 ZN $5.75
P0114007 TAP BOLT, 3/4X7 GR5 ZN $8.05
P0114009 TAP BOLT, 3/8X6 UNC ZN $3.45
P0114010 TAP BOLT, 3/4X9 UNC GR5 ZN $11.50
P0114011 TAP BOLT, 5/8X3 $4.60
P0114015 TAP BOLT, 1/2X5 GR5 ZN $5.75
P0115002 HEX BOLT, 1X2 GR5 ZN $6.90
P0115017 OBS BOLT 1/2" X 2-1/2" GR5 PLATED $2.30
P0115022 HEX BOLT, 1/2X8 GR5 ZN $8.05
P0115028 HEX BOLT, 1/4X1 GR8 ZN $2.30
P0115034 HEX BOLT, 3/4X1-1/2 GR5 ZN $3.45
P0115037 HEX BOLT, 3/4X2-1/2 GR5 ZN $4.60
P0115041 HEX BOLT, 3/4X4-1/2 GR5 ZN $6.90
P0115046 HEX BOLT, 3/8X1 GR5 ZN $2.30
P0115057 HEX BOLT, 3/8X4-1/2 GR5 ZN $2.30
P0115087 OBS BOLT 9/16" X 5" GR5 PLATED $4.60
P0115104 HEX BOLT, 3/8X11 GRA ZN $4.60
P0115107 HEX BOLT, 1X4 UNS GR5 ZN $9.20

PO115111 HEX BOLT, 3/4X2 GR8 ZN $4.60

43



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

P0115113 HEX BOLT, 3/8X1-1/2 GR8 ZN $2.30
P0115119 HEXSOC FLTHD CSCR, 1/4X1 UNC ZN $2.30
P0115120 HEX BOLT, 5/16 X 1-5/8 GR5 ZN $8.05
P0115125 LOCKBOLT PIN 3/16 X 2-1/2" $2.30
P0115202 HEX FLG BOLT, 1/4X1-1/4 ZN TAP $2.30
P0115203 HEX FLG BOLT, 1/4X2 ZN TAP $2.30
P0115204 HEX FLG BOLT, 1/4X3/4 ZN $2.30
P0115205 HEX FLG BOLT, 3/8X1 ZN $2.30
P0115208 HEX FLG BOLT, 3/8X3/4 ZN $2.30
P0115212 HEX FLG BOLT, 5/16X1-1/2 ZN $2.30
P0115302 HEXSOC FLTHD CSCR, 3/8X1 UNC ZN $2.30
P0115303 HEXSOC FLTHD CSCR, 3/8X1-1/4 UNC ZN $2.30
P0116001 ELEVATOR BOLT, 1/4X1-1/4 ZN $2.30
P0116002 BOLT LUG 1/2"X1-3/4" $2.30
P0118003 HEX BOLT, 1X2-1/2 GR8 ZN $10.35
P0118004 HEX BOLT, 1X3 GR8 ZN $11.50
P0118007 HEX BOLT, 1X4-1/2 GR8 ZN $13.80
P0118008 HEX BOLT, 1X4-1/2 GR8 ZN $16.10
P0118012 HEX BOLT, 1/2X1 GR8 ZN $2.30
P0118013 HEX BOLT, 1/2X1-1/2 GR8 ZN $2.30
P0118016 HEX BOLT, 1/2X2 GR8 ZN $3.45
P01180161 HEX BOLT, 1/2X2-14 GR8 ZN $3.45
P0118017 HEX BOLT, 1/2X2-1/2 GR8 ZN $3.45
P0118018 HEX BOLT, 1/2X3 GR8 ZN $3.45
P0118019 HEX BOLT, 1/2X3-1/2 GR8 ZN $4.60
P0118020 HEX BOLT, 1/2X1-1/4 GR8 ZN $2.30
P0118023 HEX BOLT, 1/2X6 GR8 ZN $4.60
P0118025 HEX BOLT, 1/2X9 GR8 ZN $11.50
P0118026 HEX BOLT, 1/4X1-1/2 GR8 ZN $2.30
P0118030 HEX BOLT, 1/4X2-1/2 GR8 ZN $2.30
P0118033 HEX BOLT, 1/4X3/4 GR8 ZN $2.30
P0118046 HEX BOLT, 3/8X1 GR8 ZN $2.30
P0118048 HEX BOLT, 3/4X9 GR8 ZN $13.80
P0118050 HEX BOLT, 3/8X2 GR8 ZN $2.30
P0118051 HEX BOLT, 3/8X2-1/2 GR8 ZN $2.30
P0118061 HEX BOLT, 5/16X1 GR8 ZN $2.30
P0118064 HEX BOLT, 5/16X3 GR8 ZN $2.30
P0118066 HEX BOLT, 5/16X3/4 GR8 ZN $2.30
P0118071 HEX BOLT, 5/8X2 GR8 ZN $3.45
P0118076 HEX BOLT, 7/16X1 GR8 ZN $2.30
P0118077 HEX BOLT, 7/16X1-1/2 GR8 ZN $2.30

44



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

P0118079 HEX BOLT, 7/16X2 GR8 ZN $3.45
P0118084 HEX BOLT, 9/16X1-3/4 GR8 ZN $4.60
P0118090 BOLT 1/2" X 1-3/4" GR8 PLATE $2.30
P0118093 HEX BOLT, 3/4X2-1/2 GR8 ZN $4.60
P0118101 HEX BOLT, 1-1/4X4-1/2 GR8 ZN $20.70
P0118110 HEX BOLT, 3/8X5-1/2 GR8 ZN $4.60
PO118111 HEX BOLT, 3/8X15 GR8 YZ $86.25
P0118130 HEX BOLT, 1/2X4 GR8 ZN $4.60
P0118131 HEX BOLT, 1/4X1 GR8 ZN $2.30
P0118132 HEX BOLT, 3/8X1-1/4 GR8 ZN $2.30
P0118133 HEX BOLT, 3/4X7 GR8 ZN $11.50
P0119045 HEX BOLT, 3/8X1/2 UNF GR8 ZN $2.30
P0119054 BOLT M6X12 $2.30
P0131007 NUT 7/16" BARE - HEAVY $2.30
P0131008 HEX NUT, 1/2 PL $2.30
P0131012 HEX NUT, 3/4 PL $2.30
P0131013 HEX NUT, 5/8 GR8 ZN $2.30
P0131015 HEX NUT, 1/2 GR8 ZN $2.30
P0131016 HEX NUT, 1/4 GR8 ZN $2.30
P0131017 HEX NUT, 5/16 GR8 ZN $2.30
P0131018 HEX NUT, 3/8 GR8 ZN $2.30
P0131019 HEX NUT, 3/4 GR8 SN $2.30
P0131020 HEX NUT, 1-1/4 PL $3.45
P0131108 HEX NUT, 1/2 GR5 ZN $2.30
P0131118 ADJUSTMENT TAB 7/16" $8.05
P0131119 HEX NUT, 1-1/4 UNF ZN $6.90
P01330121 HEAVY SQUARE NUT, 3/4 UNC GR8 ZN $3.45
P0133016 OBS NUT 1" SQUARE $5.75
P0133103 HEX JAM NUT, 7/16 UNC GR5 $2.30
P0134007 NYLON LOCK NUT, 7/16 GRS $2.30
P0134008 NYLON LOCK NUT, 1/2 GR8 $2.30
P01340101 NYLON LOCK NUT, 5/8 GR8 $3.45
P0134023 NYLON LOCK NUT, 1/4 GR8 $2.30
P0134026 NYLON LOCK NUT, 3/8 GR8 $2.30
P0134029 NYLON LOCK NUT, 3/4 GR8 $3.45
P0134030 NYLON LOCK NUT, 1 GR8 $6.90
P0134031 NYLON LOCK NUT, 1-1/4 GR8 $14.95
P0134104 HEX FLG NUT, 1/4 UNC SERR GR5 ZN $2.30
P0134105 HEX FLG NUT, 5/16 UNC SERR GR5 ZN $2.30
P0134106 HEX FLG NUT, 3/8 UNC SERR GR5 ZN $2.30

P0134108 HEX FLG NUT, 1/2 UNC SERR GR5 ZN $2.30

45



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

P0134111 HEX NUT, 1/2 GRC $2.30
P0134113 HEX NUT, 5/16 GRC $2.30
P0134115 HEX NUT, 3/8 GRC $2.30
P0134118 FLG OVAL LOCKNUT, 3/8 GRG $2.30
P0134119 FLG OVAL LOCK, 5/16 UNC GRG ZN $2.30
P0135012 SLOTTED HEX NUT, 3/4 UNF GR2 ZN $3.45
P0137006 HEX NUT, 3/8 GRC $2.30
P0137108 NUT JAM 1/2" FINE BARE $2.30
P0137109 NYLON JAM NUT, 1/4 GR5 $2.30
P0139001 HEXSOC LOWHD CSCR, 7/16X5/8 UNC BLK $5.75
P0139002 HEXSOC FLTHD CSCR, 1/2X2 UNC ZN $4.60
P0139003 HEXSOC FLTHD CSCR, 1/4X2-1/2 UNC ZN $3.45
P0139004 HEXSOC BTNHD CSCR, 3/8X1 UNC ZN $3.45
P0141002 SELF DRILLING SCREW 1/4X1 $2.30
P0141003 SCREW TEK 1/4"X1-1/2" HEX WASHER $2.30
P0141005 SELF DRILLING SCREW 1/4X2 $2.30
P0141006 SCREW TEK #10-16 UN X 3/4" $2.30
P0141007 SELF DRILLING SCREW #8X3/8 $2.30
P0142008 SCREW-SHEET METAL #10 X 1/2" PAN HE $2.30
P0145001 VINYL SCREW CAP $2.30
P0145002 SQH SSCR, 7/16X2-1/2 UNC CUP BLK $3.45
P0145004 SQH SSCR, 7/16X1-1/2 UNC CUP BLK $3.45
P0145006 SET SCREW 3/8" X 3/8" UNC $2.30
P0145012 SET SCREW 1/4" X 5/16" UNF $2.30
P0145015 SET SCREW SQ 3/8" X 1-1/4" UNC $2.30
P0145016 SQH SSCR, 7/16X1 UNC CUP BLK $3.45
P0145017 SET SCREW 1/4"UNC X 3/8" SKT $2.30
P0147001 CSC SHAFT COLLAR 1" $9.20
P0151001 FLAT WASHER, 1 USS STL PL $2.30
P0151002 FLAT WASHER, 1-1/4 USS STL ZN $2.30
P0151005 WASHER FLAT 1/2" ALLOY $2.30
P0151006 FLAT WASHER, 1/4 USS STL ZN $2.30
P0151008 FLASH WASHER, 3/4 USS STL PL $2.30
P0151009 FLAT WASHER, 3/8 USS STL ZN $2.30
P0151010 FLAT WASHER, 5/16 USS STL ZN $2.30
P0151012 FLAT WASHER, 7/16 USS STL ZN $2.30
P0151015 FLASH WASHER, 3/4 USS STL ZN $2.30
P0151016 FLAT WASHER, 7/8 USS STL ZN $2.30
P0151026 FLAT WASHER, 3/4 SAE STL ZN $2.30
P0151029 FLAT WASHER, 1/2 USS STL ZN $2.30

P0151030 FLAT WASHER, 1-1/4 USS STL ZN $4.60

46



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

P0151031 FLAT WASHER, 1 USS STL ZN $3.45
P0151037 SQ ID WASHER, 0.531X1.0X0.060 STL Z $2.30
P0151038 SQ ID WASHER, 0.656X1.25X0.060 STL $3.45
P0152002 LOCK WASHER, 3/4 ZN $2.30
P0152004 LOCK WASHER, 1/4 ZN $2.30
P0152006 LOCK WASHER, 3/8 ZN $2.30
P0152008 LOCK WASHER, 1/2 ZN $2.30
P0152010 LOCK WASHER, 5/16 ZN $2.30
P0152018 WASHER LOCK WEDGE 1" $18.40
P0153018 LOCK WASHER, M10 ZN $2.30
P0161001 COTTER PIN, 1/4X2 ZN $2.30
P0161002 COTTER PIN, 5/32X1-1/2 ZN $2.30
P0161003 COTTER PIN, 3/16X1-1/2 ZN $2.30
P0161004 COTTER PIN, 1/8X1-1/2 ZN $2.30
P0162001 PIN HITCH 1/2" X 3" W/ HAIR PIN $14.95
P0162002 HITCH PIN BENT, 3/8X4 ZN $49.45
P0162003 PIN HITCH 1" X 3-1/2" PLATED $67.85
P0162004 PIN HITCH 1/2" X 5" PLATED $16.10
P0162005 PIN-ELECT.MTR.MNT-SHORT $17.25
P0162006 PIN-ELECT.MTR.MNT-LONG $28.75
P0162007 HOPPER PIVOT SHAFT-13/15 $83.95
P0162008 HOPPER PIVOT SHAFT-20/24 $111.55
P0162009 HITCH PIN BENT, 3/8X4-5/16 $16.10
P0162012 PIN HITCH 1/4" X 1-3/4" WIRE LOCK $4.60
P0162018 HOPPER PIVOT SHAFT-18FL $100.05
P0162019 HITCH PIN BENT W/ HAIRPIN, 5/8X3 $10.35
P0163001 PIN HAIR 3/16" X 3-1/4" $2.30
P0163010 PIN QUICK 1/4X2-1/2 $4.60
P0163011 PIN HAIR 5/32X2-15/16 (66326) $2.30
P0163014 LYNCH PIN, 1/4X1-1/4 $3.45
P0163015 PIN 3/8" X 1-3/8" LOCKING $6.90
P0167001 SPRING PIN, 1/4X1-1/2 SLOT 1070 BLK $2.30
P0167002 SPRING PIN, 3/8X2 SLOT 1070 BLK $3.45
P0167101 SPRING PIN, 3/8X1-1/2 SLOT 1070 BLK $3.45
P0182002 BOLT EYE 5/8" X 6" $10.35
P0182101 TRNBLK, JAW-JAW 5/8X6 $63.25
P0182102 TRNBKL, EYE-EYE 3/4X12 $102.35
P0183003 U-BOLT 2-1/2"X2-1/2" (5/8) PTD $12.65
P0183004 U-BOLT 3"X3" (3/4") PTD $27.60
P0183005 U-BOLT 5"X2" (3/4") PTD $23.00

P0183006 U-BOLT 6"X2" (3/4") PTD $32.20

47



Part Number
P0183007
P0183008
P0183010
P0183012
P0183013
P0183016
P0183017
P0183020
P0183021
P0184004
P0184006
P0184007
P0184033
P0184040
P0184041
P0184042
P0185001
P0186001
P0186004
P0186006
P0186008
P0186010
P0186011
P0186012
P0186018
P0186019
P020200007
P020200008
P020200009

P020200319-101
P020200319-76

P020200321
P020200333
P020200338A
P020200340
P020200344
P020601009
P020603000B
P020603002
P020700001B
P021200051

Belt Conveyor Parts

Description

OBS U-BOLT 6"X3" (3/4") PTD
U-BOLT 6"X3"(1") PTD

U-BOLT 6"X3-1/2"(1") PTD

U-BOLT 3-1/2"X3-1/2" (3/4") PTD
U-BOLT 4"X2" (3/4") PTD

U-BOLT 8"X3-1/2" (1") PTD
U-BOLT 5"X2"(1/2)PTD

BOLT EYE 5/16" ASM

BOLT EYE 5/8" ASM

CLAMP HOSE 6"(HS96)

CLAMP HOSE 3/4"(HS12)

CLAMP HOSE 2"(HS24)

CLAMP WIRE HOSE .500"

SPACER, TENSION CLAMP

CLAMP TENSION, LATCHO71
MUFFLER CLAMP 1-1/2"

OBS GREASE FITTING 1/4-28 UNF
RIVET-STEEL BODY 3/16" X 1/2"
RIVET-STEEL BODY 1/8" X 1/4"
RIVET-MONO 3/16" X 23/32"
RIVET-SHLWTUB 3/16" X 5/16"
DNR THREADED INSERT 1/4-20-.027-.16
RIVET- SHALLOW TUB OVAL HD 1/4X7/16
RIVET-SHLWTUB 3/16" X 3/8"
THREADED INSERT 1/4-20X1/2"
RIVET-STEEL BODY 1/4 X 3/8
HANDLE-WM

OBS HANDLE LINK ARM (DNR)
HANDLE SPRING

TRANSPORT FRAME PIPE-101"
TRANSPORT FRAME PIPE-76"
CROSS BRACE CLAMP BAND
PINION GEAR-1"ID 3/8"HOLE
MOTOR ARM -EYEGLASS PIECE, DRILLED
AXLE CAP FOR O/CENTER UNPAINTED
HANDLE GRIP 1-1/4"

OBS CLUTCH STOP BRACKET
CLUTCH ELEC ASM BATCO-1"
HARD START CLUTCH WIRING PIGT
MOTOR COUPLER W/ROLL PIN
GAS TANK W/CAP W/FITTING-22L

48

List Price

1/1/2024

$23.00
$16.10
$18.40
$32.20
$46.00
$58.65
$10.35
$17.25
$21.85
$5.75
$3.45
$4.60
$3.45
$8.05
$20.70
$12.65
$2.30
$2.30
$2.30
$2.30
$2.30
$2.30
$2.30
$2.30
$5.75
$4.60
$50.60
#VALUE!
$11.50
$205.85
$161.00
$25.30
$95.45
$94.30
$32.20
$16.10
#VALUE!
$1,118.95
$21.85
$71.30
$209.30



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

P022300068 SLIDER WEAR PLATE $18.40
P029900052-3 TANK, 22L, BLK W/FTG, CAP, HOSE $313.95
P029900190 OVER CENTER PUMP BRACKET-SMALL $225.40
P029900216 GEAR CLAMP 32" $20.70
P0311001 R/CHAIN-DRIVE(50-2RX14+ADD CLIPS) $27.60
P0311002 R/CHAIN-JACKSHAFT(60-1RX78) $88.55
P0311003 CHAIN FOR DRIVE(80-2RX12L INCL.CL) $63.25
P0311006 ROLLER CHAIN-60 SINGLE $25.30
P0311007 R/CHAIN-DRIVE(60-2RX14+CL+OL) $48.30
P0311008 ROLLER CHAIN-80 SINGLE $39.10
P0312003 OBS ROLLER CHAIN-60 DOUBLE $24.15
P0312004 ROLLER CHAIN-80 DOUBLE $80.50
P0314003 CONNECTING LINK-60 SINGLE $21.85
P0314005 CONNECTING LINK-80 SINGLE $25.30
P0314006 CONNECTING LINK-80 DOUBLE $21.85
P0314010 OFFSET LINK-60 SINGLE $23.00
P0314012 OFFSET LINK-80 SINGLE $20.70
P0314013 OFFSET LINK-80 DOUBLE $37.95
P0321030 BELT DRIVE-B TYPE-SINGLE 30" INSIDE $36.80
P0321030X OBS - BELT BX30 H#VALUE!
P0321031 DNRM BELT B31 $37.95
P0321035 BELT DRIVE-B TYPE-SINGLE 35" INSIDE $37.95
P0321037 BELT DRIVE-B TYPE-SINGLE 37" INSIDE $51.75
P03210388 BELT DRIVE-B TYPE-TRIPLE 88" INSIDE $328.90
P0321039 BELT DRIVE-B TYPE-SINGLE 39" INSIDE $40.25
P0321040 BELT DRIVE-B TYPE-SINGLE 40" INSIDE $44.85
P0321041 BELT DRIVE-B TYPE-SINGLE 41" INSIDE $27.60
P0321048 BELT DRIVE-B TYPE-SINGLE 48" INSIDE $33.35
P0321050 BELT DRIVE-B TYPE-SINGLE 50" INSIDE $47.15
P0321052 BELT DRIVE-B TYPE-SINGLE 52" INSIDE $47.15
P03210531 BELT DRIVE-B TYPE-DOUBLE 53" INSIDE $128.80
P0321054 BELT DRIVE-B TYPE-SINGLE 54" INSIDE $55.20
P0321056 BELT DRIVE-B TYPE-SINGLE 56" INSIDE $54.05
P03210561 BELT DRIVE-B TYPE-DOUBLE 56"INSIDE $189.75
P0321058 BELT DRIVE-B TYPE-SINGLE 58" INSIDE $57.50
P0321059 BELT DRIVE-B TYPE-SINGLE 59" INSIDE $51.75
P03210591 BELT DRIVE-B TYPE-DOUBLE 59"INSIDE $155.25
P03210592 BELT 3B59 TRIPLE BANDED INSIDE $225.40
P0321065 BELT DRIVE-B TYPE-SINGLE 65" INSIDE $87.40
P03210651 BELT DRIVE-B TYPE-DOUBLE 65"INSIDE $147.20

P03210652 BELT DRIVE-B TYPE-TRIPLE 65" INSIDE $208.15

49



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

P0321069 BELT DRIVE-B TYPE-SINGLE 69" INSIDE $54.05
P0321070 BELT DRIVE-B TYPE-SINGLE 70" INSIDE $55.20
P03210702 BELT DRIVE-B TYPE-TRIPLE 70"INSIDE $142.60
P0321071 BELT DRIVE-B TYPE-SINGLE 71" INSIDE $51.75
P0321072 BELT DRIVE-B TYPE-SINGLE 72" INSIDE $43.70
P03210721 BELT DRIVE-B TYPE-DBL 72" INSIDE $147.20
P03210722 BELT DRIVE-B TYPE-TRIPLE 72" INSIDE $244.95
P0321073 BELT DRIVE-B TYPE-SINGLE 73" INSIDE $59.80
P03210731 BELT DRIVE-B TYPE-DOUBLE 73" INSIDE $139.15
P0321075 BELT DRIVE-B TYPE-SINGLE 75" INSIDE $57.50
P0321077 BELT DRIVE-B TYPE-SINGLE 77" INSIDE $51.75
P03210772 BELT DRIVE-B TYPE-TRIPLE 77" INSIDE $204.70
P0321078 BELT DRIVE-B TYPE-SINGLE 78" INSIDE $51.75
P0321079 BELT DRIVE-B TYPE-SINGLE 79" INSIDE $34.50
P03210822 BELT DRIVE-B TYPE-TRIPLE 82"INSIDE $225.40
P0321084 BELT DRIVE-B TYPE-SINGLE 84" INSIDE $26.45
P0321085 BELT DRIVE-B TYPE-SINGLE 85" INSIDE $63.25
P0321088 BELT DRIVE-B TYPE-SINGLE 88" INSIDE $93.15
P0321090 BELT DRIVE-B TYPE-SINGLE 90" INSIDE $69.00
P0321091 BELT DRIVE-B TYPE-SINGLE 91" INSIDE $65.55
P0321092 BELT DRIVE-B TYPE-SINGE 92" INSIDE $39.10
P03210922 BELT DRIVE-B TYPE-TRIPLE 92" INSIDE $273.70
P0321093 BELT DRIVE-B TYPE-SINGLE 93" INSIDE $74.75
P0321096 BELT DRIVE-B TYPE-SINGLE 96" INSIDE $57.50
P0321098 BELT DRIVE-B TYPE-SINGLE 98" INSIDE $74.75
P0321100 BELT DRIVE-B TYPE-SINGLE 100"INSIDE $77.05
P03211001 BELT DRIVE-B TYPE-DOUBLE 100"INSIDE $224.25
P0321101 BELT DRIVE-B TYPE-SINGLE 101"INSIDE $80.50
P0321102 BELT DRIVE-B TYPE-SINGLE 102"INSIDE $88.55
P0321103 BELT DRIVE-B TYPE-SINGLE 103"INSIDE $77.05
P0321105 BELT DRIVE-B TYPE-SINGLE 105"INSIDE $66.70
P0321105X OBS - BELT BX105 #VALUE!
P0321106 BELT DRIVE-B TYPE-SINGLE 106"INSIDE $73.60
P0321108 BELT DRIVE-B TYPE-SINGLE 108"INSIDE $102.35
P03211122 BELT DRIVE-B TYPE-TRIPLE 112"INSIDE $326.60
P0321114 BELT DRIVE-B TYPE-SINGLE 114"INSIDE $89.70
P0321120 BELT DRIVE-B TYPE-SINGLE 120"INSIDE $75.90
P0321130 BELT DRIVE-B TYPE-SINGLE 130"INSIDE $156.40
P0328003 PULLEY-DBL-B-6.2"SDS $152.95
P0328005 PULLEY-DBL-BK-12"H $174.80
P0328007 PULLEY-DBL-B-12" W/1-1/4"BORE $152.95

50



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

P0328008 PULLEY-DBL-BK-14"H $198.95
P0328009 PULLEY-DBL-B-14" W/1-1/4"BORE $251.85
P0328016 OBS PULLEY-DBL-BK-3.4"H #VALUE!
P0328023 PULLEY-DBL-BK-6"H $74.75
P0328024 PULLEY-DBL-12" W/1-1/2"BORE $299.00
P0328025 DNR PULLEY-DBL-6" W/1-1/2"BORE $77.05
P0328029 PULLEY-DBL-B-13.6"TB $408.25
P0328037 PULLEY-TRPL-B-Q13.6"W/3"BORE $368.00
P0328038 PULLEY-TRPL-B-4" SH $175.95
P03280391 PULLEY-TRPL-B-4.6" W/1-1/8" BORE $95.45
P0328044 PULLEY-SNGL-BK-12"H $124.20
P0328048 PULLEY-TRPL-B-12.4" $364.55
P0328050 PULLEY-TRPL-6" W/1-1/2"BORE $201.25
P0328062 DNR PULLEY-DBL-10" W/1-1/2"BORE $141.45
P0328076 PULLEY-QUAD-B-8"SK $746.35
P0328079 PULLEY-TRPL-10" W/1-1/2"BORE $235.75
P0328092 PULLEY-QUADRUPLE 4B6"SD $133.40
P0328095 PULLEY-TRIPLE 3B124SK $333.50
P0328100 PULLEY-DBL-B-13.6"SK $296.70
P0328102 OBS PULLEY-TRPL-B-4.6" SD H#VALUE!
P0328104 PULLEY-DBL.5.0 SDS $88.55
P0328105 PULLEY-TRPL. 3TB136-1-1/2 SP $297.85
P0328902 IDLER-FLAT-4"DBL 1-11/16"WIDE $142.60
P0328905 PULLEY-4-1/2"X1-1/8" $70.15
P0328906 PULLEY-4-1/2"X1/2" $70.15
P0328907 PULLEY-4-1/2"X1" $46.00
P0328908 OBS-DNR-SEE P0328910 #VALUE!
P0328909 PULLEY-DBL-4" W/1-1/8" BORE $57.50
P0328910 IDLER-FLAT-4"TRPL 2-7/16"WIDE $224.25
P0335140 SPROCKET 5014 1.0(KEY0.250) $34.50
P0335141 SPROCKET 5014 1.25(KEYO0.25) $34.50
P0336150 SPROCKET-6015-1-1/4"BORE BOLT-ON $55.20
P0336151 SPROCKET-6015X $24.15
P0336154 SPROCKET-6015-1"BORE $87.40
P0336155 SPROCKET-6015-1-1/2"BORE $92.00
P0336156 SPROCKET-6015-H HUB BOLT-ON $208.15
P0336300 SPROCKET-6030-1 1/4"BORE $104.65
P0336500 SPROCKET-6050X $198.95
P0336540 SPROCKET-6054X $259.90
P0338120 SPROCKET-8012 IDLER 3/4" DIA $104.65

P0338121 SPROCKET-8012X $26.45

51



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

P0338122 SPROCKET-H80B12 X 1-1/2 $59.80
P0340308 HUB-H 1/2" $36.80
P0340312 HUB-H 3/4" $34.50
P0340316 HUB-H 1" $34.50
P0340320 HUB-H 1-1/4" $34.50
P0340324 HUB-H 1-1/2" $32.20
P0340624 HUB-Q1 1-1/2" $65.55
P0340631 HUB-Q1 1-15/16" $74.75
P0340638 HUB-Q1 2-3/8" $83.95
P0340926 HUB-SD 1-5/8" $46.00
P0341122 HUB-SDS 1-3/8" $44.85
P0341420 HUB-W 1-1/4" $39.10
P0341520 HUB-X 1-1/4" $25.30
P0341524 HUB-X 1-1/2" $43.70
P0341924 HUB SK 1-1/2 $69.00
P0341927 OBS HUB SK 2-3/8 #VALUE!
P0341928 HUB SK 2-1/8 $141.45
P0351010 MACHINERY BUSHING 7/8" MEDIUM $8.05
P0351015 MACHINERY BUSH 3/4"X1-1/4"-14G PTD. $13.80
P0351019 DNR-BUSHING 3/4"0ODX1/2"IDX1"BRONZE $20.70
P0351021 MACHINERY BUSHING 1"ID X 18GA $12.65
P0361011 GEAR BOX 10:1 90DEG $5,334.85
P0361024 GEARBOX 90 1:1 REVERSING 1-1/2" $1,171.85
P0361025 GEARBOX 90 1.85:1CW/CCW 1-1/2" 6190 $1,922.80
P03610251LB SEAL KIT G/BOX 90 1.85:1 $71.30
P0361025LB G/BOX 90 1.85:1 CW/CCW 1-15/16"6190 $2,091.85
P0361030 GEARBOX 90 1:1 CW/CW 1-1/4" $1,009.70
P0361031 GEARBOX 90 2:1 CW/CCW 1-1/2" 5190 $1,071.80
P0361033 GEARBOX 90 1:1 CW/CW 1-1/2" 5190 $1,097.10
P03610331 SEAL KIT GEARBOX 90 1:1 $32.20
P0361034 GEARBOX 90 2:1 CW/CCW 1-1/2" 4190 $1,323.65
P0361035 GEARBOX 90 1.5:1 CW/CCW 1-1/2" 4190 $788.90
P0361036 GEARBOX 90 1:1 CW/CW 1-1/2" 4190 $788.90
P03610361 SEAL KIT GEARBOX 90 1:1 $48.30
P0361043 GEARBOX 90 2:1 CW/CW 1-1/2" 4190 $892.40
P03610431 SEAL KIT GEARBOX 90 2:1 $98.90
P0361046 GEARBOX PAR 2:1 CW/CW 1-1/2" M590A $2,348.30
P03610461 SEAL KIT GEARBOX PAR 2:1 $42.55
P0361047 DNR GEARBOX PAR 4:1 CW/CW 1-1/2" $2,424.20
P0361051 GEARBOX 90 1:1 CW/CCW 1-1/2" 4190 $788.90

P03610511 SEAL KIT GEARBOX 90 1:1 $48.30

52



Part Number

P0361055

P03610551

P0361059

P03610591

P0361060

P03610601

P0381002

P03810021
P0381002-96

P0381003
P0381004
P0381008
P0381010
P0381014
P0381018
P0381023
P0381024

P03810241

P0381025
P0381026
P0381028

P0381028-96
P0381028-97

P0381029
P0381030
P0391002
P0391003
P0391004
P0391010
P0391012
P0391016
P0391017
P0391018
P0391019
P0434002
P0434003
P0434004
P0434006
P0434010
P0462003
P0462004

Belt Conveyor Parts

Description

GEARBOX 90 1.5:1SFTMOUNT 1-1/2"5190
SEAL KIT GEARBOX 90 1.5:1
GEARBOX 2:1 CW/CW 1-15/16" M590A
SEAL KIT GEARBOX 2:1

GEARBOX 6:1 CW/CW 1-15/16"
SEAL KIT GEARBOX 6:1

CV SHAFT-35E 50 DEGREE 540RPM
CV SHAFT-35E 50 DEGREE 1000RPM
OBS SEE P0381002-95

CV SHAFT-14E W/1-1/2"IMP.END-540RPM
CV SHAFT-1300 SERIES

PTO SHAFT 1-1/4"X75"

PTO SHAFT-1-1/2"X75" (HEAVY)
PTO SHAFT 1-1/2"X75"

OBS CV END YOKE(1-1/2")

OBS OUTER GUARD-LARGE(335)PTO
OUTER GUARD(97-21803)CV

INNER GUARD(96-21803)CV

INNER GUARD-14SER(96-21168)
INNER GUARD-35SER(96-21410)
PTO SHAFT-1-1/2" BOTH ENDS-105"-35
PTO SHAFT-1-1/2" INNER GUARD
PTO SHAFT-1-1/2" OUTER GUARD
INNER GUARD-LARGE(335)PTO
OUTER GUARD(335)FOR P0381010
KEY 3/8" X 2" LONG

SQUARE KEY, 1/4X1-1/2 C1018

KEY 1/4" X 3" LONG

SQUARE KEY, 1/4X1-3/8 C1018
SQUARE KEY, 1/4X2 C1018

SQUARE KEY, 5/16X1-3/8 C1018
SQUARE KEY, 5/16X2-3/8 C1018
SQUARE KEY, 5/16X4-1/2 C1018
SQUARE KEY, 1/2X1-1/2 C1018
TUBE ERW 10"OD X 10GA

TUBE ERW 10"0OD X 12GA

TUBE ERW 10"OD X 14GA

TUBE ERW 14"0D X 12GA

TUBE ERW 8"OD X 14GA X 25'
FLANGE 8"X3/16"

FLANGE 10"X3/16" - 8 HOLE

53

List Price

1/1/2024

$1,282.25
$57.50
$4,114.70
$63.25
$3,413.20
$69.00
$1,754.90
$1,385.75
#VALUE!
$1,491.55
$1,236.25
$1,001.65
$1,237.40
$1,144.25
#VALUE!
#VALUE!
$349.60
$293.25
$156.40
$177.10
$1,284.55
$430.10
$342.70
$325.45
$172.50
$9.20
$8.05
$9.20
$8.05
$8.05
$9.20
$11.50
$16.10
$9.20
$79.35
$37.95
$34.50
$111.55
$26.45
$48.30
$64.40



Part Number

P0462005
P0462008
P0511007
P0511008
P0511010
P0511011
P0521001
P0521002
P0521005
P0521006
P0541001
P0541003

P06104021

P0610404
P0610407

P0610412L
P0610412R

P0610607
P0610608
P0610609
P0610702
P0614102
P0614301
P0614302
P0614306
P0614307
P0615304
P0615308
P0615314
P0615315
P0615316

P06154021

P0616101
P0616102
P0616301
P0616304
P0631010
P0631012
P0700001
P0711101
P0711103

Belt Conveyor Parts

Description

OBS FLANGE 14"X1/4" - 15 HOLE
FLANGE 10"X7GA -16 HOLE

OBS - SPRING-HD-15/20 SERIES
SPRING-LD-13/15 SERIES
SPRING-COMP-1.46"X16.5" (1.05"DIA)
SPRING-COMP-1.25"X3" (0.625 ID)
HOPPER SPRING-L

HOPPER SPRING-R

HOPPER SPRING-L-.437

HOPPER SPRING-R-.437

SPRING END DUMP

IDLER CHAIN SPRING

TIRE-410X6 4PLY SAWTOOTH 1" BORE
TIRE ASM -400/480X8

TIRE -410/350X4 W/3/4"HUB (KANBAN)
TIRE-13X5.00-6 TR87-LEFT
TIRE-13X5.00-6 TR87-RIGHT

SPINDLE 411 PRESS IN

SPINDLE 611 PRESS IN

SPINDLE 611 PRESS IN (15146)(EXT)
DUST CAP FOR 411

HUB411SG (STUD/GREASEABLE) 4-STUDS
TIRE ASM-4BOLT ST205/75D15 LRC(KAN)
TIRE ASSY-AGGRESSIVE 4BLT NO-DIRCTN
TIRE & RIM 480X8 LRC (KANBAN)

TIRE & RIM 16X7.50-8 TM

TIRE ASM -570X8 LRC 4 BOLT (KANBAN)
TIRE ASM -6BLT ST205 (KANBAN)

RING GEAR - 6 BOLT C/W MOUNT PLATE
RING GEAR - 4 BOLT C/W MOUNT PLATE
RING GEAR W/O SET SCREW & UNPAINTED
HUB ASSEMBLY-4 BOLT FOR TRANSFER
HUB-HA611-6 BOLT C/W BEARINGS
HUB-HA614-6 BOLT C/W BEARINGS
TIRE ASM-6BLT ST235/80R16 LRE (KAN)
TIRE ASM-6BLT 12.5LX16 LRG (KANBAN)
TIE ROD END BALL JOINT

TIE ROD END BALL JOINT 1/2" M UNF
INNER WIRE 0.058"

CABLE 1/8" 7 X 19 GAC

CABLE-5/16" 7 X 19 GAC

54

List Price

1/1/2024

$83.95
$44.85
$43.70
$39.10
$47.15
$74.75
$36.80
$36.80
$48.30
$48.30
$16.10
$33.35
$89.70
$156.40
$92.00
$121.90
$121.90
$175.95
$175.95
$263.35
$12.65
$140.30
$484.15
$1,076.40
$220.80
$201.25
$204.70
$487.60
$361.10
$299.00
$185.15
$104.65
$261.05
$282.90
$729.10
$828.00
$43.70
$44.85
$5.75
$13.80
$8.05



Belt Conveyor Parts

Part Number Description

P0711105 CABLE 3/8"

P0711107 CABLE-5/16" (40') (19884)
P0711108 CABLE-5/16" (44') (50740)
P0711109 CABLE-5/16" (75'6")
P0711110 CABLE-3/8" (78")
PO711111 CABLE-3/8" (112")
P0711112 CABLE-3/8" (136')
P0711113 CABLE-3/8" (162")
P0711114 OBS CABLE-3/8" (173.5")
P0711115 CABLE-3/8" (68')
P0711118 CABLE-5/16" (26FT)
P0711119 CABLE-3/8" (96')
P0711120 CABLE-5/16" (50') (19884)
P0711121 CABLE-5/16" (48")
P0711123 CABLE-5/16" (58")
P0711150 COIL TOW CABLE 36"
P0712102 CHOKE CABLE-15' LOCKING
P0712103 CHOKE CABLE-9' LOCKING
P0712104 CABLE CLAMP-1/8" GALV.
P0712105 CABLE CLAMP-5/16" GALV.
P0712109 CABLE CLAMP-3/8"
P0712111 P CLIP, 7/8 INSULATED
P0712113 THROTTLE CONTROL 10
P0712114 THROTTLE CONTROL 15'
P0712201 THIMBLE-5/16" GALV.
P0712301 GRAB HOOK-1/4"
P0713101 CABLE SHEAVE-3" HEAVY
P0713102 CABLE SHEAVE-4"
P0713104 CABLE SHEAVE-1-1/4" W/BEARING
P0713105 CABLE SHEAVE-3"
P0714102 WINCH-1500# BRAKE
P0714103 WINCH-2500# BRAKE
P0714105 WINCH K1051 0301
P0811001 HYD CYL- DBL 1-1/2" X 5-5/8"
P0812008 HYD CYL-2X8

P0812500 SEAL KIT HYD CYL-2.5" W-1.125 ROD
P0812512 HYD CYL-2-1/2X12
P0812516 HYD CYL-2-1/2X16
P08125161 SEAL KIT HYD CYL-2-1/2X16
P0813010 HYD CYL-3 X 10 X 6 ORB FIT

P0813508 HYD CYL-3-1/2X8

55

1/1/2024
List Price

$13.80
$71.30
$86.25
$121.90
$152.95
$209.30
$328.90
$334.65
$316.25
$142.60
$47.15
$195.50
$88.55
$64.40
$41.40
$51.75
$198.95
$198.95
$13.80
$9.20
$16.10
$13.80
$234.60
$236.90
$5.75
$27.60
$40.25
$59.80
$27.60
$40.25
$363.40
$626.75
$213.90
$573.85
$516.35
$66.70
$627.90
$607.20
$125.35
$922.30
$695.75



Part Number

P0814000
P0814030

P08140301

P0814036

P08140363

P0814048
P0814540

P08145401

P0820001
P0820003
P0820007
P0820008
P0820009
P0820010
P0820013
P0820125
P0820127
P0820128
P0820129
P0820401
P0820507
P0820510
P0820605
P0820611
P0820625
P0820702
P0820708
P0820803
P0820804
P0820806
P0820807
P0820808
P0820950
P0820953
P0821002
P0821007
P0821112
P0821114
P0821116
P0821121
P0821124

Belt Conveyor Parts
Description

OBS SEAL KIT HYD CYL-4" W-2" ROD
HYD CYL-4X30

SEAL KIT HYD CYL-4X30

HYD CYL-4X36

SEAL KIT HYD CYL-4X36

HYD CYL-4X48

HYD CYL-4-1/2X40

HYD CYL-4-1/2X40 SEAL KIT
1/2MPT-1/2FPTX 90
10MORB-1/2FPTX 90
3/8MPT-3/8FPTX 90
3/8MPT-1/2FPTX 90
6MORB-1/2FPTX 90
8MORB-1/2FPTX 90
1/2MPT-3/8FPTX 90

BUSHING TPR-1-3/8" Q1 SPLIT
BUSHING QD-1" SK

BUSHING QD-1-3/8" SK
BUSHING BRASS FLANGED
COUPLER 1/2M-1/2FPT C200
CRIMP 3/8 HOSE-1/2MPTX
BARB 1/4 HOSE-1/4MPT

OBS ELBOW/STR-1/2"PT/90D
6MORB-6MJIC 45
1/4MPT-1/4FPT 45

BARB 3/4 HOSE-10MORB

1/4" FUEL HOSE X 1/8" MNPT BRASS
VENT-1/2"MPT

HOSE CLAMP -3/8" PLASTIC HYD
VENT-1/4"MPT

MAKE A CLAMP 2 X 50"
DOUBLE 1/2" HYD HOSE BRACKET
NIPPLE 1/4MPT 3" LONG BLK
NIPPLE 1-1/4MPT 2" LONG BLK
PLUG 1/2PT

PLUG 1/2PT HEX
1/2MPT-1/2FPTX
10MORB-1/2FPTX
12MORB-1/2FPTX

CRIMP 3/4 HOSE-1/2MPTX
1/2MPT-3/8FPTX

56

List Price

1/1/2024

$139.15
$1,431.75
$74.75
$1,468.55
$98.90
$1,753.75
$1,828.50
$80.50
$23.00
$18.40
$16.10
$16.10
$20.70
$18.40
$21.85
$139.15
$71.30
$59.80
$21.85
$40.25
$25.30
$9.20
$11.50
$13.80
$12.65
$20.70
$9.20
$24.15
$9.20
$17.25
$149.50
$23.00
$12.65
$13.80
$24.15
$13.80
$18.40
$20.70
$17.25
$44.85
$13.80



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

P0821127 3/8MPT-3/8FPTX $12.65
P0821130 8MORB-1/2FPTX $16.10
P0821133 1/2MPT-1/2MPT $17.25
P0821134 1/2MPT-3/8MPT $12.65
P0821148 1/4FPT-1/4FPT BLACK $11.50
P0821158 NIPPLE 1/2MPT-4-1/2" LONG GAL $17.25
P0821167 10MORB-12FORB $25.30
P0821201 1/2FPTX-1/2FPT-1/2FPTX $39.10
P0821207 1/4FPT-1/4FPT-1/4AMPT $18.40
P0822082 10MORB-8MORF 90 $21.85
P0822083 8FORF-8MORF 90 $18.40
P0831005 HOSE (3/8)SB HYDRAULIC $16.10
P0831006 HOSE (1/2)SB HYDRAULIC $17.25
P0831007 HOSE (3/4)SB HYDRAULIC $21.85
P0831008 FUEL LINE-1/4"1D $13.80
P0832015 HOSE (3/8)SB(60' )-1/2MPT-1/2MPT $241.50
P0832016 HOSE (3/8)SB(2' )-1/2MPT-1/2MPT $39.10
P0832019 HOSE (3/8)DB(7'6")-3/8MPT-3/8MPT $46.00
P0832020 HOSE (3/8)DB(4'6")-3/8MPT-3/8MPT $39.10
P0832025 HOSE (3/8)SB(25'6")-3/8MPT-6FJIC $119.60
P0832026 HOSE (3/8)DB(7' )-6FJIC-3/8MPT $46.00
P0832027 HOSE (3/8)DB(12'6")-6FJIC-3/8MPT $65.55
P0832031 HOSE (1/2)SB(15' )-1/2MPT-1/2MPT $88.55
P0832032 HOSE (3/8)SB(17' )-1/2MPT-3/8MPT $89.70
P0832033 HOSE (3/8)SB(14')-1/2MPT-3/8MPT $73.60
P0832036 HOSE (3/8)SB(65' )-1/2MPT-1/2MPT $263.35
P0832038 HOSE (3/8)DB(9' )-3/8MPT-3/8MPT $54.05
P0832040 HOSE (3/8)DB(5'10")-3/8MPT-6FJIC $43.70
P0832041 HOSE (3/8)DB(49'6")-1/2MPT-6FJIC $235.75
P0832042 HOSE (3/8)SB(55'6")-1/2MPT-3/8MPT $209.30
P0832043 HOSE (3/8)DB(10'6")-1/2MPT-6FJIC $63.25
P0832044 HOSE (1/2)SB(32'6")-1/2MPT-1/2MPT $141.45
P0832045 HOSE (3/8)DB(38' )-3/8MPT-6FJIC $163.30
P0832047 HOSE (3/8)SB(75' )-1/2MPT-1/2MPT $280.60
P0832048 HOSE (3/8)DB(39' )-1/2MPT-1/2MPT $166.75
P0832051 HOSE (3/8)SB(6' )-1/2MPT-1/2MPT $47.15
P0832052 HOSE (3/8)DB(32'6")-3/8MPT-6FJIC $127.65
P0832053 HOSE (1/2)SB(11'6")-1/2MPT-1/2MPT $74.75
P0832054 KOHLER DRAIN HOSE $43.70
P0832058 HOSE (3/8)SB(35' )-1/2MPT-3/8MPT $151.80

P0832059 HOSE (1/2)SB(6' )-1/2MPT-1/2MPT $54.05

57



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

P0832062 HOSE (3/4)SB(6' )-1/2MPT-1/2MPT $87.40
P0832064 HOSE (3/4)SB(15' )-1/2MPT-1/2MPT $167.90
P0832066 HOSE (3/8)DB(2' )-3/8MPT-3/8MPT $26.45
P0832079 DNRHOSE (1/2)SB(36' )-1/2MPT-1/2MPT $196.65
P0832081 OBS HOSE (1/2)SB(15' )-8FORB-12FORB $152.95
P0841009 HYD MOTOR-4.6RS(4.5H)MAN HOLE $650.90
P0841010 HYD MOTOR-6.3RS(5.9H)MAN HOLE $883.20
P0841011 HYD MOTOR-6.3RS(5.9H) W/KEY-WHITE $596.85
P0841012 HYD MOTOR-6.3RS(5.9H) W/HOLE $742.90
P08410121 HYD MOTOR-5.9H W/EXT.SHAFT $788.90
P08410121S SEAL KIT-5.9H W/EXT.SHAFT (STAR) $83.95
P0841013 HYD MOTOR-10.0RS(9.7H) W/KEY $923.45
P0841019 HYD MOTOR-6.2-2000-1" $1,460.50
P0841019S OBS 6.2 HYD MOTOR SEAL KIT (STAR) $64.40
P0841029 PUMP-VICKERS-7(1.39CIR) $2,451.80
P0841032 OBS-PUMP-0.375 CCW/SIDE PORTS #VALUE!
P0841033 PUMP-0.375 CW/END PORTS $522.10
P0841033S SEAL KIT STAR PUMP-END PORTS $43.70
P0841034 DNR FUEL PUMP-ELECTRIC $273.70
P0841038 FUEL PUMP 2.5-4.0 PSI $238.05
P0841039 EATON HYD MOTOR-6.2-2000-1"-HP SEAL $1,919.35
P0841039S EATON HYD MTR-6.2-2000-1"-SEAL KIT $255.30
P0841040 HYD MOTOR 8.0 2000S $1,706.60
P0841041 OBSPUMPCASAPA PLP20.20D049S1-L0D/0C $3,106.15
P0841044 HYD MOTOR 3.2 MAN KEYED $880.90
P0841045 PRIMER BULB - 1/4" BARBS $39.10
P0841046 BRAKING HYDRAULIC WHEEL MOTOR $4,771.35
P0841047 HYDRAULIC PUMP - .33 CU.IN/REV $584.20
P0842010 SEAL-HA411 HUB (SE11) $24.15
P08420211 SEAL KIT-EATON 6.2 CU.IN. 2000 SER. $83.95
P0851001 HEATER-OIL PAN $760.15
P0861001 BALL VALVE 1/2" $93.15
P0861004 VALVE-SPEED CONT. $279.45
P0861007 VALVE-2SPL-SPRING CENTERED W/HANDLE $1,066.05
P08610091 VALVE-3 SPL-W/2 HANDLES $1,336.30
P08610092 SPOOL CAP W/HANDLE $105.80
P08610093 SPOOL CAP SPRING CENTERED $57.50
P0861014 VALVE-CONTROL W/HANDLEVER $644.00
P0861015 VALVE-2 SPL- PLUS HANDLE $1,507.65
P0861016 VALVE-FLOW CONTROL 1/2 $464.60

P08610191 VALVE-CHECK-1/16" ORIFICE FPT-MPT $157.55

58



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

P0861035 CHECK VALVE-1/2" (NO HOLE) $83.95
P0861041 VALVE-DELTROL ASSEMBLY $175.95
P0861042 VALVE-4 SPL W/JOYSTICK & 2 HANDLES $2,332.20
P0861043 3/8MPT-3/8FPT REST .031 HOLE $21.85
P0861044 JOYSTICK BOOT $44.85
P0861045 VDM®6 C2 SPOOL SPRING RETURN KIT $102.35
P0861046 JOYSTICK VALVE TOP CAP W HANDLE $74.75
P0861053 75MM HYD VALVE HANDLE M8 THREAD $17.25
P0861201 CUSHION BLOCK, COMPLETE $143.75
P0861202 DBL COUNTER BALANCE VALVE $647.45
P0871010 BREATHER-HYDRAULIC CYLINDER-3/8" $16.10
P0871013 DNR-ELBOW-RAIL FTNG FOR 1/2" SCH40 $18.40
P0911003 ELEC CLUTCH,1-1/8" ENG SHFT, 175 $1,440.95
P0911004 DNR - SOFT STARTER $288.65
P0911006 DNR - SOFT START CLUTCH WIRING PIGT $26.45
P0911008 CLUTCH WIRING PIGTAIL $59.80
P0931076 GEARMOTOR 12V DC 120:1 RATIO $1,752.60
P0941011 REMOTE RECEIVER AND ANTENNA $717.60
P0941012 SOLENOID FOR 12V, DC MOTOR 9824 $311.65
P0941013 BREAKER, 40 AMP $21.85
P0951013 BATTERY 420CCA $320.85
P0951015 PLUG-3 WAY $16.10
P0951017 WIRE-TRAILER 4-14GA $13.80
P0951018 PLUG-TRAILER 4 WIRE $17.25
P0951021 BATTERY CABLE-37" $43.70
P0951023 BATTERY CABLE-30" $34.50
P0951040 BATTERY BOX $64.40
P0951042 SWITCH-60 AMP 240V (SIDE SWITCH) $244.95
P0951051 BATTERY RED TOP 720CCA $664.70
P0971003 LIGHT-SEALED BEAM $24.15
P1010001 UNI-MOUNT PLATE CAST $23.00
P1010002 BI-MOUNT PLATE CAST $37.95
P1011008 JACK-15000LB $652.05
P1012002 DNR JACK-3000LB,20"-MOUNT AT 3" $236.90
P1012003 JACK MNT COLLAR 3"0D,5/8"PIN $48.30
P1012009 JACK-7000LB SQ.TUBE 25" EXT $361.10
P1012010 JACK-1000LB ROUND JACK (15" EXT) $143.75
P1021001 ROLLER HEX 14-1/2" $106.95
P1021002 ROLLER HEX 13-7/8" $105.80
P1021003 ROLLER HEX 21" $149.50

P1021004 ROLLER HEX 22-3/4" $152.95

59



Part Number
P1021005
P1021006
P1021011
P1021013
P1021015
P1031003
P10310031
P10310032
P10310034
P1031016
P1031069
P1031072
P10310731
P10310732
P10310733
P10310734
P1031101
P1031112
P1031113
P1031160
P1031160-06
P1031160-07
P11130185P
P11130288
P11130288P
P11130296
P11139003
P11139005
P11139008
P11139010
P11139011
P11150047P
P11150134P
P11150164P
P11150181P

P11150181PWC

P11150533P
P11150534P
P11150537P
P11150538P
P11150540P

Belt Conveyor Parts

Description

ROLLER HEX 16-1/2"

ROLLER HEX 15-7/8"

ROLLER HEX 25"

TRENCH HEX ROLLER 18S

HEX RETURN ROLLER 18S

ENGINE 35HP B&S

WIRING HARNESS FOR B/S-6'

WIRING HARNESS FOR B/S-10"

WIRING HARNESS FOR B/S

HOOD LATCH

CABLE CLAMP FOR KOHLER

SCREW FOR KOHLER CABLE CLAMP
OBS-OBS WIRING HARNESS FOR KOHLER-9
OBS SEE P10310734

WRNG HARN KOHLER-26.5 + BRIGS EFI
WRG HAR SS KHLR35/32 CARB + BRG EFI
OBS IGNITION SWITCH B&S

DNRM EG 32HP KOHLER IGNITION SWITCH
ENGINE 26.5HP KOHLER IGNITION SWITC
CX3 FMD WIRE HARNESS

CLUTCH SWITCH

IGNITION SWITCH WITH KEY-CX3

OBS AXLE END CAP

FITTED WP CROSS BAR (NO ROLLER)
FITTED WP CROSS BAR (NO ROLLER)-PAI
CONTROL BOX

HOPPER SIDE FLASHING FL

HOPPER FRONT FLASHING FL

HOPPER SIDE FLASHING FL E24 (69")
SWING BELT SHIELD

BELT LAGGING 1300 8-1/2

HOPPER SHIELD

DRIVE SHFT GRD HOLDR PNT

HOPPER LIGHT MOUNT BRKT PAINTED
WG CROSS BAR (NO ROLLER)-PAINTED
OBS WG CROSS BAR (NO ROLLER)PAINTED
MOTOR MOUNT ARM SHORT RH
MOTOR MOUNT ARM LONG RH

MOTOR MOUNT ARM SHORT LH
MOTOR MOUNT ARM LONG LH
HANGING MOTOR GUARD

60

List Price

1/1/2024

$128.80
$127.65
$159.85
$70.15
$92.00
$7,028.80
$66.70
$92.00
$510.60
$32.20
$16.10
$8.05
#VALUE!
#VALUE!
$276.00
$307.05
#VALUE!
$201.25
$224.25
$1,783.65
$54.05
$62.10
$10.35
$23.00
$25.30
$63.25
$70.15
$40.25
$88.55
$230.00
$75.90
$39.10
$18.40
$17.25
$26.45
$26.45
$683.10
$721.05
$670.45
$715.30
$324.30



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

P11150545P HANGING MOTOR BACK GUARD $243.80
P11150548P UPPER S-DRIVE GUARD PAINTED $71.30
P11150549P MOTOR DRIVE TOP GUARD $102.35
P11150552P LOWER S-DRIVE GUARD $88.55
P11150791P BOLT ON PIVOT BRACKET $82.80
P11159005 OBS HOPPER FRONT FLASHING FL (DNR) $79.35
P11159076P 15S HOPPER HOOD PAINTED $59.80
P11190006 SLIDER PLATE $54.05
P11200047P HOPPER SHIELD WIDE-PAINTED $72.45
P11200094P ELECTRIC GUARD BACKPLATE M590A PTD $123.05
P11200126P ELECTRIC BACKPLATE PINCH - PAINTED $172.50
P11200165 20 SERIES WINDGUARD-8' LONG $141.45
P11200201 POWERSWING PLATE (DUAL MOTOR) $303.60
P11209010 SWING BELT SHIELD $376.05
P11240047P 24 HOPPER SHIELD WIDE-PAINTED $70.15
P11240162P OBS SPOUT BOTTOM COVER PAINTED $892.40
P11249006 HOPPER SIDE FLASHING FL $81.65
P11249007 HOPPER FRONT FLASHING FL $56.35
P11259005 FOOT GUARD FLASHING $803.85
P11259006 PIT DECK FLASHING $443.90
P1210006 PLASTIC-GUARD-S-DRIVE SIDE $94.30
P1210010 NYLON FLAT WASHER 3/8" $8.05
P1210012 VINYL CAP (1-1/4") $11.50
P1210013 VINYL CAP (1-1/2"X2-1/2") $17.25
P1210014 OBS PLASTIC PULLEY GUARD #VALUE!
P1210021 PULLEY GUARD -46.5"L-7"TO 16" $143.75
P1210026 EPA GAS TANK - 45L(12 GAL) $327.75
P1210028 VINYL CAP (1-1/2"X3-1/2") $17.25
P1210030 BELT GUIDE BLOCK $12.65
P1210032 FL-206 SHAFT GUARD PLUG $13.80
P1210033 501 SHAFT GUARD PLUG $17.25
P1210034 VALVE CAP FOR 2SPL-HYSPEC-1 DETENT $316.25
P1210037 GAS TANK CAP- KELCH 350 W VENT $47.15
P1210038 OBS GAS TANK-22X14X11.5 53L(14 GAL) $272.55
P1210039 EPA FUEL DEMAND VALVE $126.50
P1210045 OBS SEE P0951052 H#VALUE!
P1210056 URETHANE BELT SCRAPER 15S 92A $51.75
P1210059 CX3 15S HOOD $215.05
P1210065 SMALL GRAIN SIDE SEAL LHS $21.85
P1210066 SIDE SEAL WASHER $14.95

P1210100 11/4 HYDMTR GUARD 4.5 X 6.5 $21.85

61



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

P1210102 BELT TIGHTENER SLIDER PLATE FL208 $27.60
P1210103 PINCH SLIDE PLATE (POLY) $32.20
P1211022 POLY BALL WHEEL $12.65
P1211023 TD PINCH SLIDER PLATE $20.70
P1211024 FX PINCH SLIDER PLATE $21.85
P1211301 HOOD-SMALL ROUND 13 SERIES (KANBAN) $393.30
P1211302 HOOD-SM SQUARE 13 SERIES (KANBAN) $397.90
P1211303 RUBBER HANDLE 1/4X1 $9.20
P1211305 ROLLER 2" NYLON $46.00
P1211310 BRUSH 16" $74.75
P1211312 HOOD-SMALL ROUND 12 SERIES $219.65
P1211501 HOOD-ROUND 15 SERIES (KANBAN) $443.90
P1211503 HOOD-SQUARE 15 SERIES $423.20
P1211505 HOOD-ROUND 15 PADDLE $448.50
P1211512 DOWN SPOUT NO SNAG 13" BLACK $488.75
P1211801 HOOD-LG ROUND 18 SERIES (KANBAN) $652.05
P1211802 HOOD-LG SQUARE 18 SERIES $616.40
P1211803 PIT GUARD $250.70
P1211805 PIT GUARD (SLOTTED) $218.50
P1211806 FX HOOD-LG SQUARE 18 SERIES $364.55
P1212001 HOOD-ROUND 20 SERIES (KANBAN) $815.35
P1212401 FX HOOD-SQUARE 24 SERIES $816.50
P1212402 HOOD-ROUND 24 SERIES $946.45
P1214009 TELESCOPING DOWNSPOUT $710.70
P1243001 CABLE (ZIP) TIE 14" 120 LB $5.75
P1260008 STRAP ONLY FOR FUEL TANK $86.25
P13101101 SPRAY PAINT - BATCO ORANGE $88.55
P1310120 OBS -PAINT-ORANGE (DUPONT 7761531E) #VALUE!
P13102401 PAINT-BLACK SPRAY - WHEATHEART $121.90
P13102402 PAINT-RED SPRAY $36.80
P1330006 OIL-HYD.HVI-36 $24.15
P1512120 OBS MANUAL OPERATOR 13/15/18 FIEL #VALUE!
P1512166 OBS-OBS MANUAL OPERATOR 15 FLTD BCX #VALUE!
P1513001 DECAL-CAUTION GENERAL INFO #VALUE!
P1513002 DECAL-ROTATING PART HAZARD #VALUE!
P1513003 DECAL-ELECTROCUTION OVERHEAD LINE #VALUE!
P1513013 DNR DECAL-BATCO 7-1/2"X37-3/8" $74.75
P1513032 DECAL-FRONT PTO GEARBOX DRIVE KIT $11.50
P1513042 DECAL-UPENDING HAZARD #VALUE!
P1513103 DECAL CAUTION EAR PROTECTION #VALUE!

P1513131 DECAL - IDLER SPRING TENS #VALUE!

62



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

P1513215 DECAL- 1545TD - 5" $24.15
P1513229 DECAL-1590 - 5" $23.00
P1513230 DECAL-15100 - 5" $55.20
P1513256 DECAL - PS1800 - 2.5" $18.40
P1513262 DECAL-2075 - 5" $44.85
P1513321 DECAL-FX1545 $18.40
P1513328 DECAL- WCX1535 - 5" $74.75
P1513389 DECAL-BCX2 1549 - 5" $36.80
P1513391 DECAL - BCX2 1544 - 5" $40.25
P1513500 DECAL - AGI BATCO - 5" X 37.75" $36.80
P1513501 DECAL - AGI BATCO - 2.5" X 18.75" $20.70
P1513513 DECAL - AGI WESTFIELD - 5" X 51" $43.70
P1611001 BELT-10" CHEVRON $21.85
P1611002 BELT-12" CHEVRON $24.15
P1611003 BELT-13" CHEVRON $25.30
P1611004 BELT-15" CHEVRON $27.60
P1611006 BELT-18" CHEVRON $32.20
P1611008 BELT-20" CHEVRON $36.80
P16110111 BELT-23.5" CHEVRON ULTIMATE $40.25
P1612003 BELT-14" SMOOTH $40.25
P1612007 BELT-4" SMOOTH $20.70
P1612010 BELT-2PLY SMOOTH 36" $86.25
P1612012 OBS BELT-7" SMOOTH $25.30
P1619004 BELT 15"X3" SLIDER PADDLE W/12"CENT $139.15
P1619010 PADDLE LACING SEAL-4"X15" - 855 FAB $13.80
P1621001 HOPPER CANVAS-13 TRANSF $341.55
P162100124 HOPPER CANVAS-EXT.24" $408.25
P1621002 HOPPER CANVAS-18 TRANSF $379.50
P162100224 HOPPER CANVAS-18 TRANS.EXT.2' $411.70
P1621003 HOPPER CANVAS-13 CONV TRI (PRE-04) $387.55
P1621004 HOPPER CANVAS-18 CONV $408.25
P1621005 HOPPER CANVAS-20 CONV $414.00
P1621006 HOPPER CANVAS-10 CONV. $235.75
P1621007 HOPPER CANVAS-15 CONV. $408.25
P1621010 HOPPER CANVAS 1515LP $327.75
P1621013 HOPPER CANVAS-13 CONV PBT $408.25
P1621019 HOPPER CANVAS-24 CONV $423.20
P1621020 HOPPER CANVAS-24FL CONV $432.40
P1621022 HOPPER CANVAS SHORT 15FL-W/LOGO $408.25
P1621023 FX-HOPPER CANVAS-20FL CONV $494.50

P1621024 FX-CANVAS-15FL $430.10

63



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

P1621025 FX-CANVAS-15FL SHORT $411.70
P162103124 HOPPER CNVS-18 TRANS EXT.2' W WESTF $443.90
P1621043 CX2 CANVAS-15FL $571.55
P1621046 CX2 CANVAS-15FL SHORT $571.55
P1621052 HOPPER CANVAS-12 CONV. $522.10
P1621064 CX3 15S FL HOPPER CANVAS $592.25
P1631003 ADHESIVE SPRAY $54.05
P1641004 LACING PIN CABLE NC1-C $4.60
P1641006 LACING-RS125J60NC $5.75
P1641008 LACING TOOL-RSC187-2 $553.15
P1641009 LACING TOOL-RSC187-4 $1,139.65
P1641011 LACING TOOL(RSC187-12) $2,106.80
P1641013 PIN RETAINER CLIP-125RET50 $2.30
P1641014 LACING PIN-WIRE $9.20
P1641015 TRIM LOCK $16.10
P1711001 FLANGE UNIT-1-1/2"-SAFL208-24 $87.40
P1711002 FLANGE UNIT-1-1/4"-SAFL206-20 $57.50
P1711003 FLANGE UNIT-1-15/16"-SAFL210-31 $104.65
P1711004 FLANGE UNIT-1"-SAFL205-16 $48.30
P1711005 FLANGE UNIT-1-1/4"-PREMIUM $173.65
P1711006 FLANGE UNIT-1-15/16"-PREMIUM $307.05
P1711008 FLANGE UNIT-1"-PREMIUM $209.30
P1711009 FLANGE UNIT-1 1/2" PREMIUM $331.20
P1711010 3 BOLT FLANGE UNIT-1-1/4"-206 $93.15
P1714015 BEARING-WOODEN 1-1/4" $43.70
P1721000 TAKE-UP UNIT-1"(SAT205-16) $32.20
P1721001 TAKE-UP UNIT-1-1/4"-T206-20 $80.50
P1721002 TAKE-UP UNIT-1-1/2"-T208-24 $102.35
P1721003 TAKE-UP UNIT-1-15/16"-T210-31 $139.15
P1721004 TAKE-UP UNIT-1-1/2"-PREMIUM $461.15
P1721005 TAKE-UP UNIT-1-1/4"-PREMIUM $350.75
P1742001 BEARING-1"(SAA205-16) $34.50
P1742002 BEARING-1-1/4"(SAA206-20) $39.10
P1742004 BEARING-3/4"(SAA204-12) $33.35
P1742005 BEARING-1-1/4" W/SET SCREWS-FLAT $55.20
P1743002 BEARING CONE(LM67000LA) $93.15
P1743003 BEARING $34.50
P1743017 IGUS BUSHING 1" ID X 1/2" WIDE $14.95
P1771002 BEARING UNIT 1-3/4" SET $143.75
P19130001 13 HOPPER FRONT FLASHING $80.50
P19130002 13 HOPPER RH SIDE FLASHING $101.20

64



Belt Conveyor Parts 1/1/2024

Part Number Description List Price

P19130003 13 HOPPER LH SIDE FLASHING $98.90
P19139000 HOPPER SIDE FLASHING LT 13STD OLD $71.30
P19139001 HOPPER SIDE FLASHING RT 13STD OLD $71.30
P19139002 HOPPER FLASHING FRONT 13STD OLD $66.70
P19139006 HOPPER FLASHING TRANSITION LEFT FL $46.00
P19139007 HOPPER FLASHING TRANSITION RIGHT FL $46.00
P19159000 HOPPER LEFT FLASHING STD $86.25
P19159001 HOPPER RIGHT FLASHING STD $86.25
P19159002 HOPPER FRONT FLASHING STD $80.50
P19159008 FL HOPPER FLASHING LH $123.05
P19159009 FL HOPPER FLASHING RH $123.05
P19159010 TRANSITION FLASHING LEFT 15S FL $83.95
P19159011 OBS-OBS - TRANSITION FLASHING RIGHT $67.85
P19159012 HOPPER FRONT FLASHING FL $32.20
P19159014 1/2" THICK SKIRT RUBBER $184.00
P19159020 FX-HOPPER SIDE FLASHING $72.45
P19159021 FX-15FL HOPPER FLASHING LH $47.15
P19159022 FX-15FL HOPPER FLASHING RH $47.15
P19159023 FX-15FL HOPPER SHORT FLASHING $33.35
P19159024 FX-15FL HOPPER SHORT FLASHING $33.35
P19159025 15S UHMW SCRAPER $139.15
P19159028 18S BCX PITSTOP SIDE FLASHING $59.80
P19159029 24S BCX PITSTOP SIDE FLASHING $63.25
P19189006 HOPPER TRANSITION LEFT 18S FL $48.30
P19189007 HOPPER TRANSITION RIGHT 18S FL $48.30
P19209000 HOPPER SIDE FLASHING LEFT $119.60
P19209001 HOPPER SIDE FLASHING RIGHT $119.60
P19209002 HOPPER FRONT FLASHING STD $87.40
P19209004 FX-20" TRANSFER FLASHING LH $128.80
P19209005 FX-20" TRANSFER FLASHING RH $126.50
P19209007 FX-20FL HOPPER SIDE FLASHING LH $124.20
P19209008 FX-20FL HOPPER SIDE FLASHING RH $124.20
P19249001 24" HOPPER FRONT FLASHING $104.65
P19249002 24" HOPPER SIDE FLASHING RIGHT $124.20
P19249003 24" HOPPER SIDE FLASHING LEFT $124.20
P19249004 24" TRANSFER FLASHING LH $94.30
P19249005 24" TRANSFER FLASHING RH $94.30
P19259000 PIT TRANSITION FLASHING LH $48.30
P19259001 PIT TRANSITION FLASHING RH $48.30
P19259005 FX2 PITSTOP SIDE FLASHING LEFT $686.55

P19259006 FX2 PITSTOP SIDE FLASHING RIGHT $607.20

65



Part Number

P19259240
P19259241
P20102001
P20132002
P20152002
P20313001
P20313002
P20315001
P20315002
P20315003
P20320001
P20324001
P20325001
P20325002

P221017625

P2210713
P2210714
P2214123
P2217460
P2217655
P2217658
P2217659
P2217660
P2217683
P2217701
P2217703
P2217704
P2218148
P2218496
P2219801
P2219801P

P2219801PWC

P2250561
P22A175
P2410004
P2410005
P2510202P
P2513003
P2513007
P2513010
P2513012

Belt Conveyor Parts

Description

24 PIT TRANSITION FLASHING LH

24 PIT TRANSITION FLASHING RH
SHAFT 1-1/4X20 DK (1/4") JKSHFT
SHAFT 1-1/4X22-7/8 DK (1/4") JKSHFT
SHAFT 1-1/2X25-7/8 DK(3/8") JKSHFT
TRANSFER TRANSTION ROLLER
S-DRIVE RETURN ROLLER

S-DRIVE RETURN-1" ROLLER
TRANSITION ROLLER

FX-15FL TRANSITION ROLLER

OBS S-DRIVE RETURN ROLLER
S-DRIVE RETURN ROLLER

PITSTOP TRANSITION ROLLER
PITSTOP TRANSITION ROLLER -24" BELT
OBS HYDRAULIC WINCH GEARBOX
CABLE SHEAVE 2-3/4"0D

CABLE SHEAVE 2-3/4"0D W/ BRASS
WHEEL FRAME ASSEMBLY COMPLETE
OBS SEE 17460

CROSS BRACE CLAMP

OBS SEE 17658

OBS SEE 17659

OBS SEE 17660WH

P/S HYD MOTOR - 4.5 CU IN

CHAIN ADJ. AXLE WELDMENT FOR P/
WHEEL BIG SPROCKET
WHEEL SMALL SPROCKET

TOGGLE SWITCH

ROPE KEEPER KIT

U-CLAMP HANGER-10"X2-1/2"
U-CLAMP HANGER-10"X2-1/2"-BLACK
OBS SEE P2219801P-RD

PINCH GUARD-33"L-8" TO 16"

14" DISCHARGE SPOUTS

CASTER PIPE

TUBE-STEERING COLUMN

2" U-CLAMP PAINTED

INSPECTION STEP BI-MOUNT
OBS-AXLE ARM 30/35TD/45-2-1/2"
OBS-0OBS ELECTRIC MOTOR MOUNT BASE
PIVOT SHAFT BRACKET TRADITIONAL

66

1/1/2024
List Price

$94.30
$94.30
$96.60
$102.35
$215.05
$254.15
$164.45
$369.15
$279.45
$351.90
$351.90
$476.10
$392.15
$395.60
#VALUE!
$26.45
$18.40
$563.50
#VALUE!
$16.10
#VALUE!
#VALUE!
#VALUE!
#VALUE!
$29.90
$186.30
$147.20
$34.50
$23.00
$23.00
$26.45
#VALUE!
$161.00
$312.80
$92.00
$49.45
$41.40
$198.95
#VALUE!
#VALUE!
$43.70



Part Number
P2513013
P2513202P
P2513202PWC
P2513203P
P2513203PWC
P2513212P
P2513212PWC
P2515001
P2515002
P2515006
P2515010
P2515017
P2515018
P2518202P
P2518202PWC
P2518203P
P2518203PWC
P2520006
P302000051
P304000002
P3420-01-0011
P3916-00-0001
P9700044
P9700134
P9700137
P9700141
P9700142
P9700157

Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number

Belt Conveyor Parts

Description

PIVOT SHAFT BRACKET- SOLID

2" U-CLAMP -PAINTED

OBS 2" U-CLAMP -PAINTED RED

3" U-CLAMP, FOR 10" TUBE, PAINTED
OBS 3" U-CLAMP PAINTED WESTFIELD
2" LOCKING U-CLAMP PAINTED

OBS 2" LOCKING U-CLAMP RED
OBS-OBS PUSH BAR

FRAME BUSHING

15 S-DRIVE TIGHTENER BOLT
OBS-HIGH CABLE BRIDGE (DNR)

DNR PIVOT SHAFT BRACKET

SDR THREADED ROD WELDMENT PLATED
2" U-CLAMP PAINTED

OBS 2" U-CLAMP PAINTED- WESTFIELD
3" U-CLAMP FOR 14" TUBE, PAINTED
OBS 3" U-CLAMP FOR 14" TUBE, PTD WC
20 S-DRIVE TIGHTENER BOLT

HOLDER MANUAL W/CAP

DNR - 9HP GX270UTQA6 HONDA
RUBBER HANDLE GRIPS

2 1/2 X9 GUIDE RUBBER RLR

1/2 CV SHAFT - IMPLEMENT END 1-1/2
#ES1-40019 SEAL 38X56X10
#C049031-10 SEAL 60X80X8
#ES1-40002 SEALS (38.1X50.8X8)
#ES1-40003 SEALS (38.1X65.1X8)
#C049031-11 OIL SEAL(2X3.67X0.315)
Description

Description

Description

Description

Description

Description

Description

Description

Description

Description

Description

Description

Description

67

List Price

1/1/2024

$59.80
$47.15
$47.15
$71.30
$71.30
$39.10
$39.10
#VALUE!
$44.85
$73.60
#VALUE!
$57.50
$67.85
$64.40
$64.40
$78.20
$78.20
$101.20
$33.35
$1,132.75
$12.65
$33.35
$1,099.40
$21.85
$11.50
$20.70
$21.85
$44.85
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!



Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number
Part Number

Belt Conveyor Parts
Description

Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description
Description

68

1/1/2024
List Price

#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!
#VALUE!



Belt Conveyor Parts 1/1/2024

Part Number Description List Price
Part Number Description H#VALUE!
Part Number Description HVALUE!
PARTK-15-05 NEW HOPPER FRAME KIT $554.30
PartK-15-53 CX3 FL HOPPER URE FLASHING ONLY KIT $522.10
$0.00

69



	Sheet1

